- -~ ‘r- s ~ ) ) “ \
- = &7 ‘ -
, Indexes , <L S Orders ' . ' ' : o ' ' e T i . ‘
- . . . e _ ) . . . . oo ) L4 . ) c . \ .-“ . .-
_ This perts Catalog is arranged for easy identifiéation of . ~  Orders should plainly specify correct part number, full . ‘ o ASE MQDEL 644 AND 646 COMPACT WHEEL LOADERS
Genuine CASE: Service Parts. An alphabetical index is description, quantity-required, machine-model and engine . . : LT o ‘ ’
_provided at the_front of this Catatog to locate the major model, machine and engine serial numbers, method of : . -
" groups or assemblies. A numerical index at the rear of the .  shipment and shipping address. . A .
Catalog gives the part numbers and the- pages on which . 7 ' C :
_ they are described. . . o ' B - .
' - Changes
. . ) ~ When changes to the machine make it necessary,- i )
S Itlustrations revised pages for this book will be issued. The revised - -
: T S - _pages will be issued with the same page number as those
) All parts are illustrated in “Exploded Views" which they replace and the “issue” number and date will be .
: . show the individual parts in their normal relationship to . . advanced: < S o
each other, Reference numbers are used in the illustra- : . o
" tjons: These numbers correspond to those in the “Refer- It is imperative that revised Parts Book pages be in- e .
E ence Number” column and are followed by. the part serted into their respective Parts Books as soon as received.
| number, description and guantity required. o . Failure to do.so will lead to confusion ahd defeat the
| - : . _ .- purpose of the book. '
‘Indented Description i
Indented parts in the descriptive list are a part of the preceding assembly or sub-assembly, - . k
The quantity shown in the “Number Required” column is the number of parts used on a machine except where parts are
indented in descriptive list. In this case the guantity shown is the number required for the preceding assembly or sub-
assembly, . ‘ : : : o
 aase Y y - )
| S T IRACTORMODELAND  ENGINE MODEL, SERIAL . - ENGINE MODEL, SERIAL
REF. PARTNO.- ' DESCRIPTION , - e .REQD ‘ .. . . . NUMBERG&4 P ﬁﬂl?ﬁggECE;IéCATION
A 55159 CYLINDER ASSY - rear Steering o o o .« v v v s vevosnnnss cereas R ‘ - - : :
28 A 56208 SOCKET ASSY - resr cylinder . . . . . e aien e eaaaararaeaens 1 TRACTOR! T ' —
29 A 55956 . "PLUG - adjusting, socket assy . - « « v v« <« - e e . OR MODEL DESIGNATIONS, | ENGINE MODEL DESIGNATIONS
30 A . 65967 . SEAT -socketball ....... Sevean e e raneareeeas 2 ) ' ‘ '
3n . A 66210 ' SPRING - $00KEt 4 v s s e DRI . DR ‘644 WHEEL LOADER K-321-A C ine -
' gg A 56209 B SEAT - socket spring. . . . . - . e e enaras e even 1 ' ‘ 19028 Englna
, G 45175 "CLAMP ASSY - 50CKEEBSSY « ¢ s v v svnserinsssnnnss T L. 646 W ‘ | R —
. 16- 836 BOLT - 1/2" x 2-1/4” N.F. hex. . . ... e leaeen eeneases AL HEEL LOADER '~ CCKA-MS C17626 Engine -
34 132 104 . PIN-cotter, 3/16" X 3", ... .. RO e v 1 - ' ‘ C
35 A 55889 STUD - ball, socket &.cylinder . . . .. e s eeen e feasmateivnena $ 2 :
3B - 13 410 BOLT - 1/4" x6/8" N.C.,hex......... ceeean fherentsssesnranaes &
4

37 -, 82 4 LOCKWASHEFI-‘!M"’SA_E........'..'. ......

] . ’ ’ . | ‘ | : - | .
. ) ' . _ . \ . A L _ S oAdRen nsing s CATNG
- . serral nombery of ven
- E H H
‘IALll\.UMbER_S S limtedd s the thesenmiion” dorrme fo
. i . B l
donumbiers, proper parts sdentifcalon
teel. ) ) '

b\.

_ Terms “Right Hand" and "Leﬁ Il-land"

“Right Hand** snd "Left Hand"” sides of this rn'a.chine are datel;min“ed by sta d" t it and faci .
. diection of forward travel. R ! d ly tanding @ ¢e rear of the unit and famgg in the




S e
T : !
: i .
- b i
i
i ‘
: .
4 T=

- v 1[ . )
, - : —

i~ : CASE MODEL 64-4 -AND 646 COMF‘ACT WHEEL LOADERS .8

-

T Exl-musr svsmm-a44 DR
. = | . *,. w{*”:“ o -—/ |

- S REF, PART NO, . DESCRIPTION ' S REQ'D
* o _«—,1 C\18246 MUFFLER-exhauSt --o-o-—---oo-.o--.-----.c'-.-
. N N ' ‘2..‘_. C "10372 GASKET—e}dmuSt --o-o.--oa----o.ov------on....

b =

3 61 510 SCREW - 5/16" x 5/8" NC socket head ~ s essvevmnauasns

. [

- . .+ EXHAUST SYSTEM=~646

18121 °  MUFFLER - exhavst ......

1 C LI I R R R R 1
2 C 18215 PIPE - exhaust, Ieft  vvvveuvonnvnunoonnanennesenas 1
3 - C 1824 PIPE - exhaust, Pight + ... eesennseanncansansns l
» , 4 ¢ 18250 GASKET - exhaust  «.civviinrersonnnnceaceranannes 2°
5 Bl- 512 . BOLT - 5/16/ X 3/4" NC HeX. v vvsenienerenionenonnn.. 4
6. 192~ 45  LOCKWASHER - 5/16" v vviuenennoanncennoanceenas B
T C 18216 CLAMP - IUffIer . vt v ivennveenrannnnsenssnannnne 2
8 111~ .204 - BOLT - 5/16" x 1-=1/4" NC rd. hd square neck ........... .2
g 129- 518 NUT - 5/16" NCheX «ecevecvoscavnsenssansnsnsens 2
.
- ) ) .

Priated in U.S.A, ‘ _ ..+ May1om




¢

0t

CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 7

\ . . ... 644 CRANKCASE BREATHER
. REF, PART NO. . DESCRIPTION ‘ - ,- . REQ'D | -
. 25- 104 . NUT‘-1/4"NChex,_---------.------:----------.--Q .
o7’ a LOCKWASHER - 1/4" ~ sesees seesssnnmans tresnun s
KO 275220" - STUD - valve cover st e s assise s s nnnmnN s a s s e
KO 275143 COVER - VAIVE sesessomnsnascsasancncsassncacs
KO 231032 SEAL -~ breather * «=--- rrse et aaneacnresadnnnnn
235048 GASKET - breather plate +e«esoeoceroncccoannianace’
KO 235118 FILTER - breather M r s e s e s es e as e Nt anesan BB W
KO 235117 BAFFLE—breather --o--o--o-q.--_---;-'--'t---l-
KO 235047° . REED. - breather’ R R R R AR R
235631 PLATE-bI‘eather --_o--n-l_---.n--.-‘--.Io'q-.-u--
KO 275144 GASKET - valve cover  =-=---- I S R R

=
(w]
[y o e el

Ll =
- A"A
(o]

S | 644 CAMSHAFT AND VALVES

14 KO 235838° @ VALVE-exhaust cseceescscsnsviscsssnccarsrennsca
15K0 235582 VALVE-jnmke .l’Io-t..o..l--.-..-----o..-l.-.--.
16 KO 230170  INSERT - exhaust valve Seat « - sesoocorasssosconanns
%7 KO 235007-3 GUIDE-V_BJVQ .-o‘cl-’-'l-.-.o-o.-l-c-'..'onno-----
18 KO 235011 SEAT-valveSprirlg --o--6?.-ocq.-------.“o------‘--
< 19 KO 235168 sPRmG-valve .oooon_----.tl.|'-,----o-|o----'----l
20" KO 230020 . ROTATOR - valve (Furnished in pairs only) seccsescrneee.
21 KXo 240013 LOCK'—VE.lveretainer IOIIIT...-.I!.,-I.IGOOIDIICQU
22 . KOA235327 LIFTER ASSEMBLY «ssvesnsostasacsurosccasnanen
23 NSS . SCREW-tappetadjusﬁng .o-‘-..----‘o.---o.ooco-'
24 NSS ' IJFT-ER,-V&IVE -l_----luo--..---o_o_,---oo.----
25 KOA235646 CANBH-AFTASSEMBLY‘""',"""."""‘.""""
26 'K0232770 SPRING-a.BtI.IaﬂI'Ig t‘a-.ctll-‘----‘-o.----.on-----r-
27 KO. 275086 SPACER - camshaft, .005" sesesicanereracssrrnancs UAR
N 2‘? K0275067 SPACER—‘camshaft,..olo" .oo--‘----o‘o----n‘co_n‘ld-- UAR
28’1{0 2_35053 ; Pm—camshaft ,-oo.---o'aun--..o----uo-p--i-ono 1
29 KO 230265  INSERT - intake valve Seat =« -sescscseonesrrcossiocs 1

._._f_.__._-_._._._._....__;...___._.'...—-——-————___‘.....__.__J
= aed b b B B DD B B DO B

| :

Printed in U.S.A. - ' N May 1974




p——

s s S B2 S o

CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 9

6 4 4 CRANKSHAFT.PISTON — CONNECTING ROD

. . . ] 4\
REF, PART NO, DESCRIPTION . L REQ'D
i NSs ' -+ . = ‘PISTON AND ROD ASSEMBLY (Std, SiZe) eee'evree s JUPRN w1
2 KO 236763- . RING SET - piston (For oversize, see item 16) <% .....:. 1
3 NSS * RING - tOp COmPIesSion ««ccesnacascssrsonnsns 1
4 NSS ) RING - 2nd compression (Includes expander) ..... ces 1
5 NSS. - . RING - 0il (Includes expander)” ...« P |
6 KOA237401 . + PISTON ASSEMBLY (For oversize, see item 15} «cav. D |
7 K0235811 e HmmER-piStOnpin ---o---o------‘.-‘----.. 2
8 KO 235803 ‘ PIN- IStOn e cessvcconseveans weesmednrese 1.
9  NSS  PISTON sevecnannsnss Cheeens O |
10 KOA237344 CONNECTING.ROD ASSEMBLY (For undersizé, see item 18} .. 1
11 KO 235003 - WASHER - special . «ie.uvnsn -
12 92- 6. °  LOCKWASHER - 3/8" ...... heereanaaas ceee. 2
13 KO 23611 SCREW - cap, connecting rod  «..eceeevasonssss 2
14 NSS C ROD - connecting ..o sv s+ cssansccensean vesansas 1
+15  KOA237403 PISTON ASSEMBLY =..010" oversize ....cecceen P |
15  KOA237404 PISTON ASSEMBLY - 020" aversize <. oe00a T |
15 KOAZ237405 PISTON ASSEMBLY - .030" oversize: :.ecaeavene- A |
i6 KO 238764 - RING SET - piston .010" oversize .:i..sssc0-nn P |
16 KO 236765 RING SET - piston ,020" oversize secsessesasncscssen 1
16 KO 236766 RING SET - piston ,030" oversize «ci.veacevsonnnares 1 -
17 KO 235868 . - PIN - piSton .005" oversize P R T A B I s s s, 1
©18  C 18102 - ‘CONNECTING ROD ASSEMBLY - 010" undersizes s sineas 1
19 R 16287 OJL SEAL - crankshaft rear «ses-oceceevonararave e 1
. 20 40035 - BEARING - crankshaftball - v'vrvassearecascnraares . 2
(‘f 31 W  5063-S KEY-- 1/4" Sq. x 3/4" (Pump Couplingy ««.«eeneevneenns .1
23  KOB23703¢4  CRANKSHAFT cssvreasediccacnasrerss e e U
23 A 27001 KEY - flat 3,16 x 3/16% x 1-3,8" (Flywheel} veesanness 17
24 C 18097 OIL SEAL - ‘crankshaft front «ccvvoacannnaecssonre 1
.25 € 18095 = WASHER « 5/8" serossaesserrevartanacsdns P |
' 26 131- 309 NUT - special Marsden 5/8" NF <. ..covevneens A
27 C 15080 - ' RETAINER - external 1/2"ID =« ««... saaersneas eeens 2
28 KO 236504 ‘SPACER 020" cussecsoneahoansanssssncasnanes sen 2
29 KO 236508  SPACER - 005" +ecvcann I esessssas UAR 7
30 K0OA236507 GEAR ASSEMBLY - counter balance <.« .a-ussens veeees 2
317 KO 236506 BEARING - gear assembly < e a0 -. s caew 2
32 KO 238510 SPACER - 010" +ccesvnacorarsann EEREREREEERIE 2
33 KO 236559  SHAFT - counterbalance stub I L R IR
Printed in US.A. N o May 1874




10

.o ' : - T , o CASE MODEL €644 AND 646 COMPACT WHEEL LOADERS 11 ]
(' , ’ . . 644 gNGINE BLOCK AND ATTACHING PARTS
O s e L : ‘ ! S |
- A ' REF. PART NO, ' . DESCRIPTION , S REQ'D
N ‘ 1 - KOA236960 FILLERT[}BE -------/;.‘..f---’-oou...lou-l-c--‘-‘--u 1
2 KO 235175  »BQLT,- cylinder head special (Length 2-1/2%) . .... Vhaweea 8
: 3 KO 270883  W? §%ﬂ - cylinder head bolt « o v overoodeneens Veeens 10
4 KO 236792° HEAD_cylin‘der..-...-o\-’..‘--..--....--‘ .......... « 1.
5 KO 236705 ‘GASKET - head .« «aanssa- D A
6 KO 237064 GASKET - filler tube .« s s conrmeon e ee s |
, .7 KOB237182 - ‘BLOCK ASSEMBLY - cylinder, short (Includes crankshaft,
. . , piston, rod assembhly, camshaft, valves, bearings and plate) . .1
s ‘ .+ 8 .. KOA237033-A BLOCK ASSEMBLY - cylinder, standardbore  ..cecvo-v-.o 1
' -9 KO 230170 | INSERT - exhaust valve «esseienvenanaanacne vess 1
) 10 KO 235007-S... GUIDE - valve «ss el ien e raens heasarasaes 2
- 11 KO 230265 INSERT - intake valve « v as-acns messeneraaneves 1
' 13 41~ 18 PLUG - expansion -« -«««: eemee ER R I I I 1 .
14 113- 207 BOLT - 3/8" x 1™ NC hex plated +:- .- eeaeeasenna ceee 4
15 - 192- 21 _LOCKWASHER - 3/8" plated  ~«caseanionnsans Fereass 4
16 KO 235025 GASKET - camshaft cover, -.--.- v et A
- 17 KO 235026° COVER - camshaft gear +« s --ditoeioeanranenenes 1’
18 192- 19 'LOCKWASHER - 1,4 'plated - -+ -« eaeearasarenss &
19 113~ - 6 BOLT > 1/4" x1,2" NC plated, s escuannncscacoonones 4
20 KO 235353 * GASKET\ oilpan «evsescvcoenn D S .1 -
21 173- . 221 SCREW - #10 x 7,/16" round head maching  + e - v v e 0 v v se. 3 |
22 193- 26 - LOCKWASHER - #10 internal tooth  « % v ouevancvcionans T
_ . 23 KO 235350 C BASE-oilpdnn s s eve s e ioiaaan sesinanns sases 1.
” . . 26 C 14399 | pLUG-oﬂdnhQ. ar e v re e aeeee 1
L . 27 R, 16287 OIL SEAL - trankshaft rear - «e.evoeenrenrw A R I |
[ : 28 40035 - BEARING - crankshaft ball « ..« e R caesne B
. o 29 KOT235757 . GASKET - shim, bedring plate 3127 s e caii i ee 17
: 29 KO 235070 - GASKET - shim, J010™ +ere e svnrrcanavnsne Cerae e UAR
31 . KO 235815 PLATE - bealing  « - feessssonataioe e vasabess 1
.32 192- ‘21 LOCKWASHER - 3, 8 plated « « « v 0 o »» e a s rrassuses &
-33 113~ 207 BOLT - 3,8 x 1" NC plate\d\---.'- R R :
- 34 C 18097 0!LSEAL—(‘rﬂnkshaftfront\-....‘..............-..'. 1
. 8% KO 235818 FLYWHEEL -0 e ah i ca e e e P |
: 35 195- 54% WASHER - special, plated 21 327 D x1-3 8" 0D x1/4" ... 1
37 131- 2304 NUT.- special Marsden 5, 8" «+s v o e LRI I I I O
38 . C 14954 © DIDSTICK ASSEMBLY  crvscaerrsrissarvanen ceserrae 1
3), A 27365 “0r* RING - dipstick s +e s ses Yeresearerraeaaness 1
42 KO 235748 STRAP - lifting «-csoavavooaes . vevnsernes 1
. 43 C 14398 NIPPLE - oil drain extension s+ «s=+esserovscsensssas’ 1
44 C 14908 GASKET - plug,oil drain = s« e vvcec.. R AR RE R R RER 1
.-‘ i
. « "
{ L

Printed in U.S.A. | . L May19m




1=z

3.

Iteeemny, L

« e A T 5
]

LSS

§
\

[
\
A

-

" CASE MODEL 644 AND 646 COMPACT

= o’

WHEEL LOADERS 13

644 ENGlNE m,oék A_NV'I_J' ATTACHING PARTS (CONTD.) .

‘ 'REF. PART NO,

. 45 - KO 237721
46 C 18097
" 47 R 16287
.\48 B 59393

49 KO 220174

50 KO 235048
51 KO 275144
52. KO 235025
53 KO 235353
54 KO 235757
* 54 KO 235070

55 KO 237306 -

56 A 72108
57 A 72100
. 58 ~ KO 231032
59 KO 275341
80 KO 235057

'7

' _DESCRIPTION . L REQ'D
KIT-enginegaske’taI;dseal------i-' ------ ---..*.._:Io. 1
,SEAL-cﬁankshaftj-rontoil s sss e L +esescssdaneame 1
SEAL__cra“kS‘ha_ft‘rearoﬂ ----- ---...-tt‘--.---,--‘- 1.,.
GASKET ~ fuel strainer bowl «+..-.. ""'I"’_,“’ ..... 1.
G’ASKET - preaker cover s ae s 1-“ s .‘.._-‘ [, . 1
GASKET-breather -..-lll!b-...'ltlﬁt-ot*.\ll‘l.l' 1.
-GASKET -~ Valve'COVEr =+ riesanenedorenncessanss ]
GASKET - camshaft gear cover S reesens vemeennns T |
" GASKET - 0ilpal ~ vecncnasassavesdnnasnnnrnes ]
GASKET - shim, bearing plate, 010" ..c.o.ecnnenana- 6
’GASKEI‘TSM,.OID:T ---l-‘----ﬁ--------.-.aanu-‘UAR'
'GASKET - cylinder head +excccvee. sedessasennes 1
GASKET-fuelpump,ﬂange' s s sasmrsscsrbssrnmney . 1
GASKET—C&I‘buI‘etOrﬂange .lb.ll.,.lI-‘ll.llI‘II. 1
S_AL-breathel‘_" T e e st el tasdreresFLssR s eSS 1
ASKET-'CaIburetOI‘airhOrn---.,o..--....-_-....‘ 1
‘GASKETI‘-oilpan(Notusedonthismodel) .
o q‘l
f
'5‘
-_- v
;ﬁ' i
¥ ' -
May1974

-




CASE MODEL 644 AND 646 -COMPACT WHEEL LOADERS 118
A _ ’ : BAFFLES AND SHROUDS - 644
. REF. PART NO. - DESCRIPTION .  REQD
1. C - 10492 DEFLECTOR ~ engine air ..... sissesssesansacsansas 1|
2 C\ 12603 CHANNEL" deﬂeCtO_I' LI T I S n 4.0 & & 2 8 * o s 8 aan :o [N Y ' 1-
3 .113-‘ ) 6 IBOLT - 1/4" X 1/2" NC hex R E R R R T 2 .
4 KO 235955 'BAFFLE - cylinderhead .e.edscvnvsossvascsscnas 1
" 5 . KO .235368 BAFFLE - carburetor side air .+ .e.cveieiinnncceass 1
i o 6 KQ 235207 PULLEY - engine Star.ter % v e bt e s s EEEEREEN] . 1 ’
7 C 14345 BELT - engine, starter - generator ...e:emvoeenasooes .1
8 195" '515 WASHER-]./‘.I‘." o‘--.----------’ --------- . . ] 4 I
9 KO 235054 BAFFLE - chinder - -.o » & & &4 & & B & % @ PP FRECE ‘- .- s P s e 1
o510 175~ 436 SCREW - 1/4" x 5/8" NC truss hd. phillips  .... I |
v 1l KO 235951 . HOUS[NG - blOWEI' s'e s 4 aa s s asar e ww " EEEEEEERE N 1
13 192- 19 ' LOCKWASHER - 1‘/4"' ‘g B 4 4 B S 8 A A S B A s ASE ‘s w . T EEREEE] . 10
" BAFFLES AND SHROUDS - 646
1 . . s : o
1 . 18129 SHIELD - €OZIME DEat  + o v e eeonnvonasrannns AR |
2 182- 525 SCREW - #10x3/8" NFpan hd., . ....cceena. —eaeane- 2
3 192- 18 LOCKWASHER #10 s s o s B & 8 8" swSN " EEEEEREER] a s s v @ I- ) 2
- 4 195~ 513 WASHER ~ #10 ., ... % eiueecencacsssannana teeaeas 2
: 5 C 18385 ' SHIELD - heat, enginetop '..... s iertaananenan eeaan -l
. 6 187- 484  SCREW - #10x1/2" hexhed, selftap. ........eccenne 2
» ) / .
N - '
! -
‘."’ -
. ; N ’
| A { \ o
" ' Tt ; ' Printed in U.S.A, ' : . April 1972

i
- .
At




g
g
16 - | ' o - s T CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 17
* GHOKE THROTTI.E AND GOVERNOR
“ ' REF. PART No. - DESCRIPTION , : .+ REQD
1. C 18311 CONTROL - throttle(644) sherre sttt esn a1
-1 C -1821%. CONTROL - throttle (646} « «» e+« D |
. 2 C 12224° - HANDLE - throttle control, black s« e v s o v srererass 10
3 - C 18312 CONTROL-choke(644) ..;...,...... ----- MR I
3. C 18271 . CONTROL - choke (846) »vsssesccavos R R |
4 C 14506 * HANDLE - choke control, wlute : S 1
&  111- 1 BOLT - 10—24):1/2" round head, squareneck ceerasare 9
6 192- 18. LOCKWASHER. ~ #10 Std, plated -* = s s v rreraeaes e 2
7. 129- 17 NUT - #10-;24plated ..:......;....‘ ...... tesmmeean 2 i
8 KOAZ237653 LEVER - governor ssrsesssscasssacns ORI [ 1 &
1] ‘]_5- . 420 'BOLT-1/4'-'x1-I/4"NChex R A AR R R *aass B
10 195- 515 = WASHER - 1/4" plated’ cewevrsesccrcecsccrnranianss 2
11 25~ 104 NUT-1/4"hex * s e s e arenerenrraunnen ‘.,.;":;.-.'-.'...‘ 1 .
} 12 KO 235496 - SPRING - GOVEINOT - =+csveasvsossasancdnacieens’ 1
' 13 192- - 19 LOCKWASHER - 1/4" plated <+ +*cetose~s. R RS |
14 C 18098 WASHER - thrust - « e+ vereennas P |
15 K02756_90 uW-BHER—WaW 'o.-ooooc.-...-‘-u‘-.o--ao-o.-------' 1
16 KO 231052 CLAMP - swivel, Wire: «ees oo ‘...’_.‘.....--........ 11'
17 KO 235086 LEVER --speed control P B .
18 KO 235085 SPACER - speed control bracket B saanens 1
19 KD 235084 BRACKET - high speed 8top -+« « e b e e A P |
20 129- 37 NUT - #10-32 heX =~ sseerssoas teac e sessresas 2
21 192‘ 18 " LIDCKWASHER—3/1B"plated N A " s 8 s 8 s l
22 A 10326 JOINT -ball  cvvseseesoonvannsns I |
23 K0235277 - ROD throttle R A IR 1
' L _ o ' 24 KO 235278 RING - retaining, throttle rod . s+ e« TN 1
; IR 25 KO 235476 .= BUSHING - governor cross shaft -« .. - chesreaiasanean 1
' 26 KOA235256-S SHAFT ASSEMBLY - gOVErNOT CIOS8 s co v es oot ansanvas 1
27 C 18103 ~ BEARING - needle governor-shaft - ... R LI T
28 KOA235743-8 GEAR ASSEMBLY - EOVErn0Or s -esssvesessscossnnasns 1
29 KO 235125-§ SHAFT -governor Stub s« =ccovesvss B
30 C 18099 WASHER - governar, stop pin R I R I TE I
’ 31 KO 231355 PIN - governor Stop <« s« o= s edr i 1
32 KO 235900 BRACKET -~ throttle cable RN EEE R I A srenn 1
33 KO 235603 .. CLIP-TTACKEL scecssansactosarsracecnsacnnesnas .o 2
34 KOA236919 BERACKET - choke cable s sasscecnanrcaen Ve eane R |
.35 169- 85 SCREW - #10 x.3/8" NC fillister head .« sressu seerans 1.
PTO CLUTCH AND LINKAGE
‘ 1 C 182% .CLUTCH ASSEMBLY - less screen, 644 (repairs page 25) sefee 1
i | C 18265 CLUTCH ASSEMBLY - 646 (repairs page 25) «eersvvooeans 1
o 2 C 1787¢ = HANDLE - clutch engaging s esssnsrsreesenrsansnsnss-]
}{ 3 C 14728 GRIP—CIU‘ZCthIIﬂIG‘----'003"---.-0--0‘--007-----“1
J 4. C - 17681 ~ ARM - clutch pivot ..........,..'-,._.....‘..*.........1
5 113- 113 ~ BOLT - 5/16" x '1/8" NC hex R R 1
- =+ ’ 6 192- 20 L}OCKWASHER’B/IGH o--c_--'au-’o----'--n-':orlnoou-‘nc 1
7 195"’. 521 WMHER—s/IGH llo-n---------------o----_&oo-ol‘]-.
8 195- 525 WASHER-3/8" -o-...lollltt..-..'-'lln0...--.... 1
9 13&. 48 Pm—cotterlfa""xl"-.-----o---_'---------------o,-r- 2
10 C 18279 ROD-clutch(BM)‘ .-------.'--------ooo‘-u------oo 1
10 ¢ 18280 ROD-clutch(B‘iﬁ).‘------‘-:---------,-_---‘--‘--.--l--- 1
. .11 c 16682 G:UIDE-Clutchrod,“4"'°"'_"""""'""""" 1
. ' 11 € 18825 ‘GUIDE - clutch rod, 846 e v e s vnsrvevsvorncrosoenvaee 1.
(‘ ‘g d \3 ’ 12 113_ 207 R BOLT 3/8"}:1"N c hexl.---—..t..l‘lllI!l-ll'.".l! 2;
. 13 195- 525 WASHER - 3/8 .......-----n.--cnnuoguao--occ-c-2
- 14 131_ 178 NUT lockaia"Nc hex.gt.....-lt‘i..."il.-l-..ld' 2
o o ' : - .. Printedin U. S A, o _ - S May 1974




ey, -
KN

-7

LCo-a33 0k b -

REF. PART NO.

+

W0 po=) 0 LN OO B3 W

KOA235100

. C 26703

NSS -
NSS

A 170090
KO 275341

177- 94
195- 512
KO 237421

129- 900
195- 512
C 18629

. A_ 70090
C’ 18628

A 28O

174- 222 -

C 19170
192- 17
128- © 77
KO 237421
C 20261

AIR CLEANER - 644

DESCRIPTION

AJRCLEANERASSEMBLY LB R NI B NN ..t..-.‘;.ll
lﬂlll:—wi"ga/a"NCn..l--.d- * S reenaa " 88

" _ BASE - air cleaner (order KOA235100) e« tsos.-

COVER - air cleaner (order KOA235100). ¢ « « e v« 4

ELEMENT - aircleaner «+s+ecevusanae sesen
GASKET - air horn teeenstrgsenaana ser e
SCREW - #10 x 5/16" NF fillister hd, =<« veacsvcses
WASHER -~ 3/16" «cseaaee. se s et iasanansns

PRE-CLEANER (Opuonal) e s s s s as s e eaana PR
AIR CLEANER ~ 646

NUT-Wing#lONF t:' ------- ,------‘oo----.---

CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 18

REQ'D

O ) b b b e b

...... 1
WASHE:R._#ID ------- .‘..,.‘..:.'_..ﬁ..-.‘;..-........‘.1 "
COVER_airclemer ------ L A R I I R A I R 1
ELEMENT-air'cleaner n-o---.‘-c‘:.::'-o---' ------ ssss 9
‘BASE,..airclea_ner oo--o--y---\o&-\.’: ------ ‘.----:.-- 1
"O".RING—I-'?/].G"ID “as s s s s L L LI |
SCREW - #10 x 2-1/4" NF rd. hd. mach, *+=+sss««- seees g
CI,AMIP-a_irclea_ner v e w "o LI R R N I N A A 1
I_,OCKWASHER—#IO ----------- T irsaseerrrnneases 1
NUT-#iONquuare e ssimesastrenann S |
PRE-CLEANER (Optiona_[) ........ R A A A L T B
HOSE - crankeasebreather. . . . ..o vv s vt rvnnneee I |

May 1974] .




.CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 21

CARBURETOR=-64 4

. | ‘ ' -

"REF, PART NOQ, . ‘ ' DESCRIPTION ‘ ' ‘ REQ'D

. KOA237490 CARBURETOR ASSEMBLY -~ 644- D |

1 KO 200380 : SPRING - tension, idle adiust ' .t ettt i et r e .1

2 A 72092 SCREW-:dlead]ust e s ssasensannn B |

=, 3 KO 237489 NEEDLE - main fuel adjust rerecartrssniacesennesal
4 KO 200383 . SPRING - fuel 2dfUSt e v eveevnnronensnmanneaneual

+ 5 KO 275231 ‘\NEEDLE-:dleadJust...........'................1

6 KO 200380 SPRING-xdleadJust R

1 A 72079 - PIN-float . ..... .. S |

8 "~ A 72078 L FLOAT-carburetor rrresrsrsenas e s e sesnsaenenel

9 A 72080 BOWL - carburetor .......... e eees cesanarsnaal

10 A 172084 SCREW AND GASKET ASSEM. - carburetor bowl ........1

11 A 72103 KIT - carburetor repair ........ reseaaan. cerressaanel

12 NS§ DILETNEEDLEANDSEAT ASSEMBLY et ennans cesasl

13 Nss GASKET -DOWLTINgE -evevnnvernonensonenenanaal

14 NSS GASKET - bowl baffle «vv..... e |

15 A 72083 4~ GASKET - bowl SCrew ..... U |

FUEL PUMP~-64 4

1 KO 236387 - KIT - fuel pump (for KOAZ36205) “vvvvivennnasivanennnanl

‘ NS5 VALVE ASSEMBLY ...... seeiseenaaeaan teceaaaa?2
P , NSs GASKET - valve ....... cerreraaas tevesannsaans
P : NSS - DIAPHRAGM ASSEMBLY ..... T
' ' © NSS .~ SPRING - diaphragm ..veeeenvsetsonansssonssnaal
. NSS ‘ GASKET -'valve ,,,.,......... I

2 . 72108 . GASKET -fuel pump mtg. & ...vuovivencrvensenseenal

!
2 %
Printed in U.S.A, : 3 ‘ April 1972 .
i L“é?a:.




22

s
i e

sf\

Loor

REF, PART NO.
KOAZ237490
A 172100
'C 10678

' 214~ 251

192- 20,
113- 103
KOA236205
T1- - 410
10 193- 60
11 KO 275341
18274

0o -3 hoon e Lo 1O

10657
14690
18275
182373
18133
11529
11545
18190
21 173- 215
22 129- 504

[y
(=
OOOGOOQQ.‘D-O

Printed.in U.S.A,

c 15007 -

72108

——

CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 23

FUEL SYSTEM | -

R DESCRIPTION . " REQD
CARBURETOR ASSEMBLY (Repairs page 21) ~=sssevrvecs
GASKET-darburetorﬂ.ange *s s s s s e s resansasanrrans
ELBOW - fuel pump and carburetor’ +*s¢sesrccccdeevees
CLAMP-hoSe *<*+scerecenttmcctocnnracnasssions
HE‘-carburetorﬁ-'I/‘i" L R R L I I
LOCKWASHER 5/16" <t vseccercaascecrnrssncssone
BOLT-E/lﬁ"xl"NChex l-o.oon'.ou----'-‘..--.-----
PUMP-fuel,M&l(RepairspagéZl) ttecannasssserasmna
SCREW - 1/4" x 5/8" NC fillister head =»=-=++socecenecece
ImKWASHER_l/4" l.ll..-.'-l--'»I.lql'—ll‘.‘l.I.
GASKET_aithm'-_‘-----..osnc'-.------'----oo-o'o-
HOSE - fuel line, réturn 77'" R R R
GASKET - fuel pump mounting, all models +.vavuiadanass
EIBOW ASSEMBLY -fueltank =-c=-csevevererandancas
CUSHION - fueltank ecevessvessasnnatsodacenunones
HOSE - fuel line 52" (644) as s s cacsssvnsannssscsenssn
HOSE-melﬁneM"(Mﬁ) -------o-o'—-------o-o'-‘o.o
TANK -fuel essesaasacssssnsarssssnacsassssoenss
CAP"fuelmk(Includesmsert) L N T N R R )
INSERT—fuelcap ----‘----.-oo.‘touc-.-.----ull.
STRAP - fuel tank mounting =rscessteeedseoccenannaass
SCREW - 1/4 x1/2" NC round head, machine, zinc plated "« . .
NUT—Squarel/é"N"c * 8 s e s e s e e mnacr st rEPsuben

DO DO D3 bt b= bt b B b b DD DD b B B s e b

x,
April 1972




24

-

Pl

CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 25

-

CLUTCH ASSEMBLY (PTO)

REF, PART NQ. DESCRIPTION ' . REQ'D
NSSs . CLUTCH ASSEMBLY - less scréen (644) (order C 19276) v-v ... 1,
. Nss CLUTCH ASSEMBLY - (646) (order C 19197)s » =+ s st enoana. 1
1.+ € 15721 SCREEN - grass (644) s+ esevessvansnas O
2. C 18245 HUB - clutch {(644) - --cevecencsinonan.. R |
¥ C 15718 PLATE - clutch (644) - e+ v secsmaeenacns crsenn ceee 1
4 164- 40 SCREW - 5/16" x 3/4" NC flat head socket (644) «+sevea. 2
5 193- 786 - LOCKWASHER - 5/16" counter sunk ext, tooth (644) .. ..*2
6 . C 14291 DISC - friction  « s veverenncasans A B
7 C 15515 WASHER - spring s sceeronssnas sresseesan R
8 C 15557 WASHER - spacer .050 ...... *heccsinnasnsessasas JAR
9 Cc 22871 PULLEY AND DISC ASSEMBLY - e e st et evvnnavsnnaes 1}
10 C° 23245 BEARING - cam and pulley s+ e eeeeavevsnnnssanaes -3
11 C 15856 - WASHER - spacer 010 ccorivecanernainmessansssUAR
12 NsS CAM - clutch(service with (2)C23083 cams and (1)C23512 arm) 2
13 C 16786 SPRING - Clitch » s e cacaosnesccnainsnne sesteraas 2
14 C 18243 WASHER - SPACET s+ vsseccessssnsnsnaa eeesseva 1
.15 - C 18244 SPACER - hub te e v s ess s rsraserrssnnasvansanas .1
18 O 2816N ‘WASHER - 17/32"{644) « s accnransennasensvanannnas 1
17 C 18242 BOLT - 1/2" x 3 - 1/8" NC hex, L H. thread (644)« weeonse 1
18 C23512 ARM-engaging’ B 1
18 C 16616 FAN - cooling (644) = seeenscnent e e eseneaccann 1
20 113-- 207 . BOLT -3/8"x1"NChex{644) e« e e e vevossenasninaas 4
21 192- 21 LOCKWASHER - 3/8" (644) ++¢veecvennnonsacnnan . 4
22 C- 19876 PI‘ATE-clutch(MB) o--oo"‘iia-’-o.c‘----oooo.c--.- 1
23 193- 56 LOCKWASHER - 3/8" colinter sunk, ext, tooth (646) -+.... 2
24 164- 51 SCREW - 3/8" x 1'* NC flat head Socket (646) " v v «vseceos 2
.25 C 18263 WASHER-SPRCGI'(MG)-.-.-.-.'....V..'..-.......-o 2
26 C-, 17618 SPACER-hub {646) +-esevrvvececncsvesacsssoans 1
27 - C 18291 BOLT - 7/16" x7-1/8"NChex (B46) .. .cuvvceuncnnnna 1
C 19472 KIT—St‘ubShaf‘t,M4 P I I A A T R 1
m—stubshaft,me ' EE] -.o.q....‘--7--‘.---.-"..-1

C 19876.

r

. Nov,, 1975




25A

T,

CASE MODEL 644 AND 646 COMPACT w.HEEL LOADERS 258

¢
L e ‘
[  CLUTCH ASSEMBLY (PTO)
\ ! . . ., ! . . . ‘
REF., PARTNO. ~ DESCRIPTION . - - . REQ'D
C 19276 .CLUTCH ASSEMBLY - less screen (644) .+ <« . & - fesenenes 1
S C 19197 CLUTCH ASSEMBLY - (646) v e s csvcessnancseacannasns 1
1 € 15721 SCREEN - grass (644) wssesnnsassennacssesnnsedans 1
2 C 18907 HUB"'clutCh(644) '-..,.-.r.-.-.--........-.-..'.. 1
_ 3 € 15m18 PLATE = clutch (644) «sessesecesensnsnsciaasves 1
- 4 164 40 © SCREW - 5/16" x 3/4" NC flat head socket (644) « - +'s s oo "2
4 164- 50 SCREW.- 3/8" x 3/4" NC flat head socket (646 + + v+ e s 0o ¢ 2
5 193- - 76 " LOCKWASHER - 5/16" counter sunk ext. tooth {(644) s e+ ««« 2
.5 193-- 56 -LOCKWASHER: - 3/8" counter sunk, ext, tooth (646) » « v+« 2
6. C, 14291 DISC-friction co.-'----'-----_o'-----:o--’o.‘uno- 1
7 C 15515 WASHER-Spring s e mmaun --------c---;il-.oo-ai 6 .
'B C 15557‘ ‘WASHER-SPE-CEI;.DSO ld’:---o----‘----.-ooa;oollUAR
9 .C 226m1 - PULLEY AND DISC ASSEMBLY - clutche s so e vseerssee 1
10 C 23245 BEARING-camandpuuey-----o---------'--oo-‘--- 3
11 C 21596 wASHER—Bhim.ODE"—.‘.I,n'll.‘l.---il“...l-.lltII‘UAR
11 C 15556 WASHER ~ spacer.010". s s cosecsresannrsnsasa... UAR .
12 NSS CAM - clutch({service with (2)C23033 cams and (1)C23512 arm) 2
13 C 16786 SPRING - CIUtCh 4+ es sesossoncavesoinsansnnnaane 2
i4 -F 50014 RING -retaining e « e e s s s cvvosnaonsnassvaioscncan 1
15 C 18908 SPACER - bub (644) ¢ ¢+ s sveverseeoesinsnneases 1
16 O 2BISN WASHER - 17/327 (844) e e v e et e evnvneiavncneneses 1
17 ~ ¢ 18940 ‘ BOL‘;‘~,1/2"x1-3/4"NC hex L.H. thread (644} . . . c o ou v 1
18 C 2352 - ARM = engaging « -« s oo s snsanns R |
19 C 16616 FAN%COOHDE(SE}.-------o-..--.........-.... t
e _ .20 113~ 207 BOLT - 3/8"X1"NChex (644) - - v eevesscsssannaee &
{ 21 192- 21 LOCKWASHER = 3/8" (B44): e ss e s v veenvensnsnosnes &
‘ 22 C 19196 PLATE - clutch (646)e « e v o vveorasnascaseagaanns 1
23 C 18263 “WASHER-SP&CEI‘(646)-""""'-"'--'.'--03"" 2
24 C -18291 BOLT - 7/16" x7-1/4"NChex (646) « « « ccsvcranseeas 1
i
l -
}
i
i
O e
} Printed in U.S.A, : . . "~ 7 Nov., 1975 .




CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 27

i o HOOD.FRAME AND GRILLE “

EF. PART NO. . DESCRIPTION

R _ - REQ'D
‘1 C 17534 - FRAME -main (644} . .4 .0 evvennnnonsnnnenncnoanssl
1 C 17533 'FRAME - main (646) ......v0veeeuevrennacnnanannal
, ] 2 C 17563 PAD - f00t, LLH, tuueuvinonnrennconncnnronnasanaal
2 C 18024 . PAD-foot, RH. ...vivenvoencancansonnnennansansl
3 113- 207 BOLT-3/8"2x1"NCheX ......vveeeeecesconansanas 8
4 192- 21 LOCKWASHER - 3/8" . ... .. iverrennnennncaansnseasnal
' 5 195 104 TWASHER - 3/8” & it ieenenannnrnnmeneanesnsonncesd
6 ,129- 103 NUT - 3/8 " NC NeX vt v aeennssvensonnannnannsnsnees &
7 C 17598 TRAY - battery - it ivenscnnesionnasnaensnnennss b
8 C 16239 STRAP - battery hold,down . ... .vvinuuereeennneeasscs 1
9 113~ 102 . BOLT 5/16"X3/4" NCHEX o vvenrononocnnononecens d.
- 10 C 19018 CPIN - 2Xle PIVOL v v ietececneernsvenansnanassasenas @
, 11 187- 1046 - BOLT-3/8"NCindentedhexhead . ....iu0eeeneseanronn 1
12 219- 17 - FITTING = 1UDE & et e v vnuwnnvonensnssasaincnseeenal
13 C .17657 . GRILLE = fTaME .+ e v v o vvvvnneriorowaroonnnsannessl
14" C 18201 GRILLE - inSert .. .euuuvuneeevocnsvsonneainseasl ’
16° C 17656 - PANEL-headlight .........luciceevenenmeseeeiaal
16 187- 1080 BOLT - 1/4" x 172" NC hex slotted, b1ack .. .veevoeeseesas T
17" C 17653 NUT - 1;4" HOOEIMIAN . o o i oo ee v necesnneeneeaneas T
18  113- 206 - BOLT - 3/8" X 3/4" " NChEX .....cuivuvunneneonsnannses 2
19 192- 21 LOCKWASHER - 3/8" ........ P
20 © C 18193. . BUMPER - rubber, HOOD . ... .. v veuunan. R X
21 -C. 17647 PANEL,- dash ... .'is it ieninnneeannenenrennnenaal
22 187- 1036- BOLT - 1,4 x1, 2" NC hex sclf tap, . ..... -1 \
P 23 C 17662 SUPPORT - grille .. v i it vetsneerensnsonsnsasonsnse 2
: 24 111~ 340 BOLT - 3. 87 x 34" NU roanll deand, 55aTe DECK . b v e v v weee B
25 192- 21 LOCKWASHER - 3.8 ... . i ittt i enasstarosnnss B
26 129- 103 CNUT -3, 8"NChex ,.....uvvraes et sradriecaanass B
27 ¢ 18003 HOOD - B44 ... ... . i ioiunnensrannasnsaanansansl
27 C 18586 HOOD = (646) ............. I
28 113- 4127 BOLT - 1,27 x 1-3 4" NC hex (engine nwounting) ........... 3
28 113- 410 -BOLT - 1,27 2 L-1 2" NC hex ileft front engine mounting) L, ., 1 "
29 192- 23 CLOCKWASHER - 1.2 L i i -
30 129- ‘105 NUT -1, 2"NCheX ..ot iinuennns ieieeedeaned 3
; 30 131~ 165 " NUT - lock 1, 2" NC hex jam {left front engine mount) . ...... 1
31 C 18055 PIN =fateh  ...... o
; \ " 32 C° 10898 °  PIN-safety ... tieeaeneeaaaenas ree e aaaaes 2
| ” 33 195- 521 WASHER - 5,16". ... ... P I

b ruaAemer -

E L o o 4. Printedin U.S.A. -

o




o » - +
'CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 29
28 ‘ S .- : '
{ - SEAT,FENDERS AND TOOL TRAY

. REF, PART NO, : DESCRIPTION - : REQ'D
1 -C 17488 SUPPORT - seat, front .. .....0ivvevenncnan cessess 17

2 C 17485 SUPPORT - Seat, T€ar . ...uuvcuesevosesnenas cesasse 1

.3 118- 424 BOLT - 1/2" X 1" NC.heX ......... T -

4, 113- 433 BOLT -1/2"x3/4"NChex .......00cce. ceretaeneas 2

5 192- 23 LOCKWASHER - 1/2" .., .iiuicnvenns. Gt er.. 4

6 C 16430 TRAY -t00l ... .. iisneennnnicennnne P |

7 'C 18429 PIN - seathinge ,............. D |

8 C 18217 SEAT ...... Ceresncerenaann T R
9 C 15410 CUSHION - rubber ......0.. st e eeemenenaa I

10  195- 2021 WASHER- 5/16" x1-1/4"0.D. ........ cressiende.. 4

~11 .26-- 524 . BOLT - 5/16" x 1-1/2" NC hex’ ce e s heceneea. 4

12 C 1453¢  ~BUMPER - S€at .+ .vevvevoveennnnan O A -

13 121~ 106 ° - BOLT - 5/16" x1/2" NChexflange . ...oeuevseee.. ce-. 14

14 C 1752 HINGE - seat ., .......... O eeeenaan RS |

15 C 14728 GRIP - shiftlever . ... ......0veiecenan P

16 C 17456 FENDER- LH, . .. ..c0vvuuunn e S |

16 C 17457 FENDER- R.H, ", .....0cvmvevanann O |
. 17 . C 17491  ° LEVER-Shift .. .vvveeeosnoen Gt et cecnaeenaaeaa -1

.18  195- 2029 - WASHER - 7/16" x 1-1/4" ....... R |

18 C 17216 SPRING - shift lever ......... censesaanaan N |

20 C 17066 ' WASHER - Cupped  veeeeceeoncnens S |
21 131- 178 NUT - 1ock 3/8" NCHeX ~ vuivevuevenocecnnoanannoes 1.

- 22 113- 257 BOLT - 3/8" 2 2-1/2" NCheX w.eeew.. cecaan Ceaiana 1

|
. ‘
- Q‘ :
/z’ ]
/ ’

April 1972




CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 3t CoA
- - , . . ;- i ~ . FRONT AXLE AND STEERING GEAR
: . 5oL . - . . . o
! 3 : Co.
_REF, PART NO,’ DESCRIPTION . e REQ'D
1. C 17286 * AXLE-fIOnt W u.'veiuiennncencnoneneasansaasns 1
2 - C 17399 SPINDLE ~ LLH,  Vieevnuwennaonans cereeans T |
3 C 17398 . SPINDLE-RH. ....%ueiiinerienannnconennsees "1
.4 126- 32 KEY - 1/4" x 1-1/4" woodruff ..... B |
. ) C 17407 "ARM - upper spindle . ...c00000- teeensrsenna seew 1
: 6 113- 417 BOLT - 1/2"x1-3/4" NC heX v uuweens feesaeineaass 4
7 192- - 23 LOCKWASHER « 1/2" ...... c e setsasesaeececnenna 4
‘8 195- 536 WASHER - 9/16" ...t iivestomensannonnssnmena 1
8 .C 17684  WASHER - thrust .. .eeveceeons Cenersresnstarens 4
© - 10 A 59939 RING - refaining ..l cuvieecncnnrenencnenannnos 1
‘o 11 'C 12888 BUSHING - spindle "v.%™o.... cereaa creerendas dees 4
12 C 18248 . . SPACER -bearing ...... cesiaear e e caaes 20
13 219 17 . TFITTING-lube +vvevvnnn cesssurensrnonsaaa ee. 4
14, C 13106 "COVER - lube fitting .. ....... cettareren e e &
15 C 17401 . TIE ROD e .1
) 16 C 17402 ROD - drag link v eu’ienvienovnnosmecenrones R
: 17 'C 17404 ° BALL JOINT:- R.H. thread , ..... et e et e ceen 2
18 C 11501 BALL JOINT - LLH, thread .. veuneesoneenvesaneen 2
19 129- 127 . NUT - 5/8" NF hex Ceeerire et cvecacs. B
- 20 192- 25 LOCKWASHER - 5/8" 4 .vuivveveesnnnan Seriesenan . 4
. 21 129- 327 - NUT - 5/8" NF hex L.H, thread ........ i reea ceene . 2
L .22 C 18014 WHEEL - steering ..... cemaas Pt e i i s e 1
. : 23 .C 12975 "WASHER - 5/8" .....0an. et etresastasaan casres 1 ¢
24 131~ 356 NUT - Jock 5/8" NChex v euusesnnss e veeaans e 1
. 25 C 18016 CAP - steering wheel e S |
' 260 C 15096 °  BUSHING - flanged nylon .« .evevoess. N eseesaseseanen 1
“27. 126- 186 KEY - woodruff #9 ... vinvnenenvanunsnnconnnnnans 2
. 28 C 17972 EHAFT -'steering . ...+00. . SN Ciasiass e aee 1
20 C 17793 - JOINT - unmiversal’ . vueeevoersnasonsns s e e S |
. 30 178-. 860 SETSCREW = 1/4" X 3/B" (v vt v envnnnsnennnnnnns ee 2 .
"81 C 17255 . BEARING - 0ilite ......2... e S 1
- . 32 C 17570 PLATE - steering .. cevveedersaanns I
.. 33 129-. 105 NUT-1/2" NCHEX eevuveaeoenas A |
| . 3¢ C.’ 17252 - GEAR - steering 'v...... e eeeseiie et naaan ., 1
35 . C 17256 BEARING - thrust, universal. ... .00 taees e |
36 C 17257 = BEARING - thrust . ..ueu... eaaa beres e R ¢
S 87 C 17550 . WASHER - 3/4", universal ....sssveonsioncmonnans 1
i 38 O ' 5904-AB RING - retaining, universal ...... B |
39 195- 2115 . WASHER - 1/2" ...t viiioeeencnosonnsnnsnneons .1
400 A 34428 .  RING - retfiNiN o i vvoescevonsoovnnananenns N |
¢
+ ( : T
3 ! : q@
Printed in U.S.A. . o ~ April 1872




'

CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS. 33

" .REF. PART NO.

= R R ) S U A )

C 18026
C 18029
113- " 206
131- 178
138- . 92
C 18105
"C 17541
113- 5
131- 1102
C . 18278
C 14946
213- 4
141- 4
132- ° 310
C 14187
"¢ 13526
©C 18305
138- 7
C 18306
113- 412
"192- . 23
129-.. 105
C 10316
A 30064
.C. 182098
132- 49
25- 1312
C 10822
D 29266
T 27809
C 18301
C 19163
D . 29287
C 18300
C 13168

Printed in Ij.S. A,

-

TOCK ~Drake seveoocacossnasoces Mesesenriaanns
SPRING-DI‘&EEIOC]& .ll--l;l-.oolcnnnp;-;--ncc‘-l

. PIN - clevis

"BAND - Brake seeamecasinoaonsrecncennens Paeea

NUT‘-l/z"NChex % B o® P N A s A R R EowoaE RN > ol.’uu-‘ -----

-

' BRAKE ASSEMBLY

. . ' DESCRIPTION - . REQ'D
PEDAL-brake tl’..cc-c..'..-‘iic-‘.’lc..n‘-“‘..
BRA(;KET-Saddle ---'-‘-a-------.----n'..ol-o‘nn-
BOLT - 3/8" x 3/4" NC hex .... reaenes vhsesnesana
NUT -10cKk 3/8" NCHEX .evescsocsnnnsacsnsorervens
Pm-mua/lS"x3/4" ------:.--.lo-a-.o---a‘o-i---o

BOLT - 1/4"x1-1/2" NCheX «evsulinoedoneniannnans
NUT -1/4"NCHeX +escesossevanascrassasanannan
SPRING - brake retuUrD e« ccccaseasssnssaas srasacsan
ROD-brake ...eivsancans e asasas i aann -
CLEVIS ' tutiticvcncnocncannacnannns G ersaaaans

R R R R R Y ‘a s s s e a s LY B I Y

PIN ~ cotter 1/8" X 1" ceuvaenaens D

PIN-clevis ... e e aaa e ean s et s evareneean
ARM -~ actiator " «vevsvionsvsnsnransacannnns S i
PIN - roll §5/32"x1" «.cu.. e i ihseressaeannsae
BRACKET - pivot emeessaasasiaseasananrnan e s
BOLT -~ 1/2" x1-3/4"NChex +sesniceecan cessananaags
LOCKWASHER = 1/2" avveesarnooncenonoanns

NNN_.-;—-HNH:.:H.-HH:-HHHHB#.#MH

FRONT AND REAR WHEELS

W'HEEL-re'ar.,.....--.....'...._. ......... .o 2
BOLT -rear wheel « « r s e v o soecererrrrensen s ves 12
"CAP - duSts s s e vesssatecstsansmasansasannssns
Pm-cotterl/a"xl—l/s"oc-o-o-.-:-n-n,-.--.----
NUT - castle 3/4" NC-HeX «svsoenaasanansnnnssanss,
WASHER - retaining ..... R I
CONE"bearing --;---oc—nooo--'oyl'----oo-------l
SEAI_J"bear.ing -ca‘c-c-o-‘c-'ccco-'-a"qcnuc-v--c-'
NUT - stud, wheel fromt « . o oveevernnvivnvacnvnnns
HUB Assembly, includes cup and StUdS « ee v v ronsaevo s e

CUP-bearing..'-......_.....-......‘.....-4-.‘.'--
"STUD - Wheel +eceeerronnranns P
WHEEL -front « s e s s t s s e s e snnansscasecassasnssnes

BO A DO BT O B W B3 03 0D DO

" August 1974




34 | L ' : S 3 B
- . CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 35
BUCKET AND ARM ASSEMBLY
{ | u : | | o
‘ "REF. PART NO, DESCRIPTION REQ'D
-1 Cc 17311 ARM ASSEMBLY - bucket lift ...... cssessevcssesasoes 1
2 C 17322 ARM-bl.lck:Et s a s s h e s s s e s st es s N esEEEARREY B S .nl
3 219- 20 FITTING-lube o---too-\---------..’....,............4
4 C 18249 m-hucketcvliudEr o-o"o'.-o----;--ooun‘o-‘----'-_--- 2
] C 17326 BUCKET ASSEMBLYI - loadEr s st ves s s sannassnrwa 1
6 C 17337 ROD - arm assemblymounting .t eeacsnssvsssananss I
7 C 17987 COLLm - v & 8 = I.- * % B 2 8 B & s 2" " 8 " s e 0w S * & & B B B " @ 2
g C 17338 PIN ~ cylinder mounting +..... Ptiessrsnaananvun vres 2
9 138" 2005 PI.N - Spiral 1/4" X 1“ LI 4 8 8 8 4 8,48 60 888w * s s 5
10 C 17334  PIN - bucket mounting, 3-5/16"L. «v.vucsosncnnanaenss 2
11 C 17335 , . PIN - 4-15!16" v s “a s mems * ¢ & 8 & S8 S8 PR [ I R 2
12 C 17336 PIN - 4-3/4"  +tiveencnasanas esseaassanas R |
13 195- 549 WASHER - 13/16" ..... aassenas cessseanene eeaeesal0
14 N A "33531 RIN.G - I‘Etaining N N . LR R E R P 10
15 C 18145 BUSHING - oilite . e s aeres e e e rasisesarsena . 2
16 195- 533 WASHER = 11/16" +vvvvneaseonnenesnn et . 2.
17 132- 1 PIN - cotter 5/32" x1-3/8" ...... vt emesreaies 2
18 C 12824 EDGE-cutﬁng----'-.‘-;.-.-... ------- PO A B A 1
o T ‘ ; ; , n
: o A i g o
4 ‘ @% o PR
S ® L. BT
f o ‘
- 0 I\T__T\/"') J
% ) '\’Vi‘-"i‘ ) >




36 .

K L . . - CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 37
i i TRANSMISSION AND FINAL DRIVE
{i i
REF. PART NO, o DESCRIPTION ) ‘ REQ'D -
1 C 13710 . CASE - transmission I R T T R I,
2~ C 1213 BEARING - flANEEA  « = e s o v vvensvooeesnennen cevae. B
3 C 16744 BEARING ~flanged. «s«ssevecusas e naen e e vee 2
4  D- 31945 SEAL - axle R I I T S S veoe '3
'5 C 13241 BEARING - SI€EBVE s e natonacenveas v retrsssaan R
- 6 ° C - 13385 BEARING -~ SIE8VEe - v s eneans . 1
7 221- 4 PLUG-fﬂIeranddraml/Z" ----------- sressscnnna.. B
— 8 C 13286 SEAL -shiftrod .........0 SR S A |
. } 9 C 13211 BEARING - roller =« -« « e cer ittt eenaar e P |
B 10 C 12723 CAP-sShiftrod «veecerreecrvrionnnennennas A |
i 11 € 12722 - SHAFT - axle, short R.H, .. IR S e ereenas 1
I 12 ¢ 12721 "  SHAFT -axle,long LLH, «cevveencnuanas I
| 13 'C 13197 - COVER - fransmission: ««+ - v vansntnnans Cevere e 1
: 14 138-. 319 . PIN-roll 3/16" X1-1/2" +euccvenreunnnnenns eeanee 1
, 15 B 52144 ©  RING - retainer; axle ++eoe.«a. e, Cernea 2
/ 16 126- 128 KEY - woodruif, brake idler = s «+ e e c e eveaan rreerecaee 1
1 17 € 13196 ~  GASKET - tranSmisSsion COVErs « « s e « s e s easan NP |
| ‘ - 18 A 50096 BREATHER - transmiSSion s « s =« « c o e e s v oo s aaas DT |
i s . ' 19  192- 19 LOCKWASHER - 1/4" «+ss.. fNesenerawa etecsccsnss B
: ) : + 20 118- 3 BOLT - 1/4"x3/4"NChex -.... R I I I I R . §
21 ©.C 12725 . FORK « SNt + oo v vvevonmuncnnoenmensns evertivee 1
22 C 16339 ROD - gear shift +4+ 0. e e e, e teee e vee 1
23 'C. 14188° RING - refaining + "+ +'e v s na N eee e raaaa -
24 C 14644. - GEAR - cluster input «.... te st rr i e aan tecesanss 1
-25 C 125617 GEAR - high 41 tooth --'.......;...... ....... P |
i 26 .C 12552 ° GEAR-1oWw55f00th  evevivseann. ...... N |
29 C 16285 KIT - diff, case (Inclu:les Ref 31 & 35) cmeenenavaaes 1
. 28 C 13261 BRAKEDRUM  + vt eovvnnnnnnennnenennns A |
L " 2g% . GEAR - differential.pinion (order two.of _ S
.o ' ' " '~ each,items 20and30) ..., .. .. ... 0. aseasnanee 27
- o . 30% ‘ GEAR - differential (order two of each, .
" ’ < o items 29and 30) ............. Cemeesenan veranaad 27
31 C 12559 WASHER - pinion thrust ... ..0esevennnnn cesersas 2
32 C 12560 PIN - differential ¢ross ......... feessemasenas A |
33 R 17820 PIN - differential crosslock ..... enean hecesseseras 1
34 C. 12561 SCREW - 3/8" X 4-3/4"NCHEX €D v vveunnnonncacanss 4 .
35 131- 366 NUT -1oek 3/B"NCheX ..evvevennnens S -
36 C 12718 " WASHER -~ differential ,....... U D I
-, 87 C 14223 - WASHER - SPacer " ........ecueuvivessonsanesse,. UAR
. 7 38 'C 12965 GEAR - brake idler .......... ; .m;,fr 1
© 39 C 14222 RING - retainer, brake idler ....».....;........:.';".. 1
) . 40 113+ 424 BOLT - 1/2" x 1" NC hex {transaxle mounting). ~ .7 . ... B
. : 41 192~ 23 LOCKWASHER - 1/2" , ... . .eennas siaessssnadass B
* - Must be servmed in sets of four usmg two 012558 Pinion Gears and two
-} (12557 Differential Gears. _ ,
an {
S T

no Lo L " Printed in U.S.A.. S April 1972




a8

i 2 5
1 imd “41 Al
WA AL A
T AL ek A
i W L T
1 IF IR N -t
AN R A

PNV T s
vk -&;\--r
‘Tt o
- renA
2

-CASE MODEL. 644 AND 646 COMPACT WHEEL LOADERS' 39

HYDRAULIC SYSTEM 644

EF, PART NO.

C 15335 -

114- 200

113- 207

R

1

2

4. 1092- " 21
5 C 17298
6§ ' C 15481
7 - C 17354
8 ‘218~ 5066

g C™ 18187

10 -.C 18321 .

11 C 18159
12 C 18180
13 218- 5065
14 C 18162
., 15 218- 586

16 C 18163

17 C 14619
18 C 14245
19 C 14195
20 214- 8
21 C 18289
22 A 30095

23 166- 86 -

24 1Ti- 247
25 -131- 351
+26 C .14855
27 NS5

28 C 18117

29  218- 5353
30 C 18181

Vol

Printed in U,5.A

" FITTING - hydrauhc (includes 218—5007 "O” ~ring) ....

' FITTING - hydraulic (mcludes 218-5007 "O" - rifg).eeaa.,

.SCREW - 1/2" x1-1/4" NC flanged 12 pt. .......

.. NUT - lock 5/16" NChex ...ectvusencena PRV .
- *MOTOR"- hydraulic drive (repairs page 55) - .. ....000eusn

3

SUPPORT -PUMDP s+ euvenesaencrasns verasser e
BOLT*3/8"KI"NFI]EK e TR PR R B R
BOLT - 3/8"X1"NCheX ..veeoesvnvorvoneoas
LOCKWASHER = 3/B" . evvrsanenercsncesssanasns
COUPLING ~ pump e T I .
PUMP - hydrauljc(repa.irspétge%) CEEREE TR
KEY - Square ..uvsaees
FITTING - pump out (includes 218—5006 "0"- rmg) .o
TUBE - pump to valve ......

e s

- e 0w
------- LI NI I I )

TUBE - valvetomctor,upper crssaerea e
TUBE - valve to motor lower .

-.-.-.-.co.--.l-a--

" s » & & ¥ & 8 F r &

TUBE - valvetotee .....5... e
TEE - 1-1/16" ..... R P .o
TUBE - heatexchangertotee L etassessasanssanrnnn .
HOSE - 4" ..... ' ‘
HOSE-3" cuceevass
EXCHANGER - heat : .
CLAMP - hose ' . s g
TUBE - pump suction ...
SEAL - hydraulic motor to case

SCREW 5/16" x 1-1/4" NC, flat head machine .........

VALVE - hydraulic. control (repairs page 49) order C 21557 kit
BRESERVOIR - 0l .. cuierinsvsorronecvanonsean s
FITTING - valve bucket (mcludes 218-5006 "O - rmgs) .
TUBE bucket to tee: s i it e v m s D

May 1974

DEBCRIPTIQN o : J REQ'D

NHHHNMHmHHH;—'Hm#NF‘_

P e B DO B A b T b




a0

o~

b

CASE MODEL 644 AND 646 COMPACT WHEEL L OADERS

41
HYDRAULIC SYSTEM 646
REF, PART NO, DESCRIPTION -~ =~ . ' REQ'D
1 - C 18064 - SUPPORT =PUMP 4 eernereennsen B |
2° 114~ 200  BOLT - 3/8"x1"NFhex ...... esasasssarecsense 2
3 k13- 209 BOLT - 3/8" x1-1/2"NCHEX crvvessecanvecancehe. 4
4 | 192- 21 LOCKWASHER - 3/8" v .veeesasanns tacesssanscesas B
5 C 18235 COUPLING - pump (repairs page 53)c c e s s v e v v v nenvnnes 1
6 NSS PUMP - hydraulic (repan-s page 53) order C 20025 pﬁmp. cees 1
7 T 27087 . KEY - SQUaXe .esevennscevinersnnssrnnsansena saas 1
8 218--5107 - FITTING - 90° pump out (includes 218-5007 "O" - ring) ..... 1.
9 C 18284 TUBE - pump to valve "..... e |
10 C 18321 FITTING - hydraulic (includes 218-5007 "O" - ring) . % ... saes 8
11 C 18159 TUBE - valve to MOtOT, UPPET v e v o v v vuavenansnanans P |
12 € 18160 TUBE - valve to motor, JOWEr . .veeveevenasonnonnnns 1
13  218- 5065 FITTING - hydraulic (includes 218-5007 "0" ring) voeennes 1
14 C 18162 TUBE “~valvet0f€€  cvveveesseosoninncsansaans ees 1
15 318- 596 TEE - 1-1/16" civveveninnpesannnannns cerernnnes 1
16 C 18177 TUBE - heat exchanger t0teg « . v v vvsvvseacens P
17 C 14619 HOSE 4" » .~ —o—..--q..-nt—t---o-------“o ----- 2..
1B C 14245 HOSE.- 3" ...... O |
19 C 14195 EXCHANGER - heat ......cevcececocanvvoncrnass 1
20 214- 8 CLAMP-hose - ..... tsemesserrrressesrvesscranna O
21 C 18180 - TUBE -~ pump suction ..... B
22 A 30095 SEAL - hydraulic motor t0 C285€ s sesseasaassassansea 1 -
23 166~ 86 SCREW ~1/2"x1-1/4"NC flanged 12 pt, ..ccacsn.. cvaas 4
24 171- 247 SCREW - 5/16" x 1-1/4" NC, flat head machine ' ......... . 2
25 131' 351 NUT—IOCKﬁ/lﬁ"NChEX .---ro’.ooooo-o-o--’___,‘...,-.-t 2 :
26 C 14655 MOTOR - hydraulic drive (reppirs page 55) cevesanen |
27 Ns8 VALVE - hydraulic control (repairs page 49) order C 21557 kit 1°
28 C 18117 ‘RESERVOIR - 0il 4 4o eavuusn e s s esnsscamussnerssee 1
29 218- 5064 ° . FITTING - pump suction (includes 218- 5008 Q" ring)- NI §
30 C 17622 SPACER - pump support cisassanatenancaten s oun seee 4
31 218- 5353 . FITTING - valve, buzket ( includes 218-5006 "O" - rmg) R |
32 C. 181861 - TUBE - bucket valve to tee ceressassaesasssensnnoan 1
C 21557 KIT - valve, hydrauhc,mcludes vevessrsaneerrenrnrve ]
C 21497 VALVE - hydraulic (repairs page 48A) -« +ecevccecvne |
C .18220~ ROD'- _valve, direction control. 2 +svsécsessessvonccs 1
C 19384 ROD - valve, lift comtrol. s+ esrsrvesneschnrretconnes ]
C 19025 BALLJOINT »esvessarenansnenss SRR sesssnrs 9
195- 102 - WASHER - 1/4" s e esnraraascsnnnas serrssrseses B
0 1832- 320 PIN - cotter-3/32x3/4"............,‘......'....... 2
129- 122 - NUT ~ 5/16" NFheX s+ ssneeesans crsressresesven 9
192- 20 LOCKWASHE:R 5/16"-on-.-o-----o--fnnunruoo'n:l 2
‘ “‘requim-l”hoscfrompumptotankalsoreqtﬁmbushin'gat3/4”tauk_inlet
rs L)

Printed in U.S.A,

L August 1974




~

',42 ‘ o S : | ' . .CASE MODEL 644 AND 646 COMPACT WHEEL. LOADERS 43

HYDRAULIC SYSTEM-BUCKET CONTROL

i ; E T ' . P ' ’ I ' ’
oo REF. PARTNO: -~ . ~DESCRIPTION _ . " REQ'D
1 C 17714 PIN - cylinder mounting ++-scsvsssassdansanasans vee 2
2 113- 122 - BOLT - 5/16"x1-1/2"NChex ++++stverececccaceases 2 7
. 3 131- 173, NUT - 1001:5/16"-------------------‘---------:-- 2
: 4 . 218- 5066 FITTING - hydraulic (includes 218-5006 "O" - rmg) cehiadas 2
5 'C .18175 TUBE ~ valve to bucket valve ====rccccseevenne seees
6 218-- 5351 FITTING - hydraulic, bucket valve (includes 218-5005 "Q" - ring) 2
- T . C 18170 ' TUBE- - bucket valve o left bulkhead «+--«-- srsrsrrenes ]
: 8 C 1817 TUBE - bucket valve to right bulkhead ++++ssesesssans | °
;9 218 : 533 FITTING - 45°, bucket cylinder +sssssvssovensnaccacs 1
16 218- 455 -FITTING - straight, bucket cylinder, - cv-2cs2ser-n see ]
11 C 18164 TUBE - bhucket cylinder -------------- s s sacanas s « 1
12 C 18156 - HOSE - bucket, cylinder <+ ce=srecsccasscnnn srrrees 2
13- C 18304 CLIP - hose tube mounting - »c-=sv-v=>s2secesas eees 4
14 187-_ 1936 SCREW - cllp mo‘mtlng EAREE R R RS * s r e RN i n 4
15 218- 5243 = TEE - bucket valve, {includes 218-5005 "O" - ring)  see e -1
16 C 18295 FITTING - special 45° (includes 218-5005 "O" - ring) cee-e- 1
17 C 18169 TUBE - bucket valve to right front bulkhead =+ «+-sveveve s 1
.18 C 18178 " TUBE - bucket valve to left front bulkhead =+=ccccsvecee B
19 C 18168 TUBE - bucket valve to right rear bulkhead =*++*-- seerees ]
20 C .181%4 TUBE - bucket valve to left front bulkhead s =«=+csessereasad
21 . C 18166 HOSE TUBE - left rear to lift- arm cylinder, rod end =+ =+**=«- 1 .
22 C 18157 HOSE TUBE - right rear to lift arm eylinder, rod end *+-++- 1 ‘
23 .C 181657 HOSE TUBE - right front to lift arm cylinder, foot end »--++- 1
- ) 24 . C 18158* HOSE TUBE - left front to lift arm cylmder, foot end saees 1
. - . 25 218~ 1254 NUT -~ Jam9/16” ................. cesssseaansssn B .
. v 26 - 218- 443 FITTING - lift arm cyl;nder df teer st cerenmareas 4
. _ 27 214- 262 CLAMP - h0S€, JaTEE . vvvivvrsevescnsaasanoanses 1
5 28 .- 214- 260 . CLAMP - hose, small I 2
. 29 'C 18172* . HOSE TUBE - bucket cylmder, top left cecsanessvesses 1.
30 C 18173* HOSE TUBE - bucket cylmder tOp right - ..... EERR IR 1
31 218- 1255 NUT - jam 3/4" .. ceiveeasenns ss e s st esnasnerne . 4
32 C 18179 ° VALVE - bucket control (repairs page 51) ....... cessnee I
33 C 11527 ° CYLINDER - lift arm (Tepairs page 57) ..eecvaasne feenn ' % ;

34  C . 11528 CYLINDER - bucket (repairs page 57) .

» will no longer be furnished after depletion of stock °

=

Printedin U.SA, . . < | | August 1974




a4 - - : . : S - . CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 45
DIRECTION CONTROL
i . . . .
N REF. PART NO, DESCRIPTION . , , REQD -
1 C 21512 - ARM-~control- ;.. ......ccivenscncnnnnansannvans 1
- 22 C 17569 ° LEVER-directiohcontrol ,,.......i00ceeuseevees 1
, 3 C 16898 ‘FOLLOWER = CAIl. . .,4sssceansssmeranssas Ceaann 1
4 132- 320+  PIN- cotter 3/32"x3/4" .. ... veiiiinenans T |
‘ -5 195- 520 WASHER - 5/16" | .. ....i0neuenn P A |
- " 6 C 19900  PEDAL-motioncontrol .. ..........:. I |
g 7 € 1753  ROD - pedal control. ..., T ol
. N ‘8 120~ 102 NUT - lock 5/16"NC hex™ ,,.... G hrardmsadacsaanann . 1
9 C 18277 SPRING - pedal return ., ,..,.... eereearaeeaer s "1
10 C 17551 DISC - friction ,,...... Ceheaeen e v o 1
i1 C 12127 BUSEING -nylon ., ..,.,...c00.- e S |
12 'C 18391 WASHER-Spring * & s 48 8 8 s s d & %8 PSS SN LN ESE NSNS 1
13 195- 541 WASHER - 5/B" . ,.0ieeesnennncnsans isesavessns 3
" 14 129-" 145 NUT«1/2"NChex .......i0asse ceeean crveveess 2
Y 15 C 18902 "BRACKET - valvecontrol, ., ....cocenomuvseovasqges 1
16 C 18012 - BRACKET- SUide ....iveeevocnnes B
17  113- 103 BOLT - 5/16" X 1" NCHEX' . .,evesnnanon Ceeeeaieee. 2
- 18 131~ 176 NUT - 5/16" NC hex ,..... A S caeee. 20
19 C 17557 - ROD-valve control ..o .vesicesseccnsss ceeiaaeess 1
: 20 195~ 102 . WASHER ereeceseramrivtesuaannrsasen ceensas 1L
. 2l C 16683 BALLJOINT .. .cedennceanea hesessaens I |
: 22 120- 102 . NUT-5/18"NCHEX ..eviveusessnsnnnnasansnnses 2
23 131- 176 - NUT -1ock 5/16" NCheX ........... AP |
24 A 37247 KNOB - controllever ,.,......ceocaassanccnnsas vee 1
- ‘25 C 12093 BUSHING - fliploK . .....covueees P |
, {’ i ‘ © 26 1322 46 ° PIN-cotter 1/8" X 3/4" L iiiiicaiscenseeancnnnonas 1

_Printed in U,S,4, . _ .- August 1974




o . - . . CASE I_VIODEL 644 AND 646 COMPACT WHEEL LOADERS L Y4
- ' - | | . ' | | ' ‘ '.“,' _" . . o ' I‘
L - BUCKET CONTROLS
L I .o ‘ )
. ' REF, PARTNO. | . . DESCRIPTION . . C . REQ'D
@ ‘ - ‘ ' 1. I C 17594 BRACKET - inOt R s v o v l_l se s v s s bsusenuoss 1
i 2 C 16714 BUSHING - inOt bfacket LR B B B I I RN R R R e 1
4 3 . C 17596 ' LEVER - ;bucket COII.tI'Ol - ; L N N N N 1 N
, ‘ ~ 4 A 37240 KENOB - lever, bucket comtrol .. cccvuvvancnansanoana 1
’ @’ . - 5 195- 533 WASHER - 1/2‘.‘ ---------- - -I ------ L N L R A 1 "
h\ e - , 6 132-7 321 PIN - CO‘L'tel' 1/8" X;l“ " e e o= LR L B I B L Y B B B I 1
o ' R 7 C 17587 LINK-VSJVGQ" L B N BN B N R I R L I I R I ] , --nn--;o 1
~ . , 8 . C 17588 v LINKTV&]‘\Pes-3/4" a8 & v a8 e aa L L L L L B R 1
ON f-—0) 9 195- 521  WASHER - 5/16" ......... e e peee 20
- . 10  132- 320 ' PIN - cotter 3/32" x3/4” (....e0a.. 4
l ' . ¢ 11 C 12932 Pm P T 'nlnn;-oato‘- ----- 4 2 4 % 4 2 s 4 a8 s aasw 2
| ' 12 C 18845 - \RETAINER .........0.. aessesasacaannannsnssna 2
i e ' - : - : - ‘ '
P T - Ly : HYDRAULIC RESERVOIR MOUNTING
AL N - . ' . . . - ' : g - ‘
CN i : ' ‘ S : .
A~ 1 'C 18000 SUPPORT - reservoir RH, (644)  «vevevenns B
= "1 C 18001 SUPPORT - reservoir L.H, (644) ......... ereveesrsss 1
2. . * C 18125 SUPPORT - reservoir R.H. (646) - & _o 2 8 8 F A % 8 B S R H G E RS 1
_ ) 3 C 18126 - SUPPORT - reservoir LLH. (646) ......... Camesassasee 1
4 113- 118 BOLT-.5/16"x5/8'fNChex-..‘........‘..-........<... 4
5 C 18117 RESERVOIR - hydraulicoil @ ......... e nasesna N |
; i 6 C 11529 _CAP - reservoir with insert ......co00v0veee N
L : 7 C 11545 ©  INSERT - reservoir cap ..... csaseenas wesasnsns 1
8 A - 70100 STRAP - reservoir mounting ...ceosusseenn ersssacse 2.
9 .173- 215 . SCREW - 1/4" x 1-1/4" round head machine .. ..vceeeseas’es 2
10 129-.504 . NUT~1/4"NChex ...... cepeeeraaaes Ceeraaenad 20
11 € 14690- .= CUSHION - reServoir L..cecavscoaocnsas sesevaena 2
: © 12 C 14246 . BRACKET - heat exchanger mounting  «sceecsessessscaa 2
13 18%7- 1281 'SCREW -.1/4" x 1-1/4" NC {lat head phillips coeveersena 4
14 C I4195 EKCHANGER - hEat IR NN NENEEEE R . 0 L 1
i it -
£ - )
(E , s §
ANE : §
'! Printed in US.A. Juné 1072

S rman

[,




[N

I . CASE MODEL 644 AND 646 COMPACT WHEEL LLOADERS 49

. HYDRAULIC CONTROL VALVE - TRACTOR

REF, PART NO, - ° DESCRIPTION . : S
NSS . VALVE - tractor control (order C 21557 kit page 41) .. ...,
) BODY-ValVe B AR &P e e E s o.u‘l.’l...'.‘t’..-
- SPOOL-V&IV&I_--_.-..-..-.-.o.....-:I---.-¢.....
‘ NSS . SPOOL « VAlVe = = v s s e v v ann ‘
-7982 SEAL - "O" ring, spool

REQ'D

g4

D R R R T R A

ek v reana LR R A R

w0 QD wY O U e GO DD
>

C 17440 WASHER - ,.ccccennnssnnnnn Waeretesseesanen

D 59376 SPRING-detent‘,..........-..--.----'--........

C 13200 SPACER ...l iieenernesineness caassaseneen.

C 17439 ,DETENT =8p00l .. ..iveunnoecenncrssaansnmes

10 C 17438 COVER -detent ........0cevedeianancnsnnsns

) 1 21 7. BALL - steel 1/4" . .....iveenpares
12 C 17444 SPRING - detent .. .....civveunnonnnsansinncn

: 13 C 17443 © SCREW-detent, cap ......s000c000se0nanannnse
14  169- . 114 SCREW-COVEr' ...i..eicvvovocacnnacnnna asaag

15 129- 531 . CAP-reliefadiust ......c.c0ccccnnncanesnenas

16 C 17435 GASKET - reliefadjust cap ....cevvvrsacsncnioan

17 C 17433 SCREW - relief adjust
18 C 17445 SPRING ~ TeliEf v vvuveanevanroinnonnanan
19 C 18852 BUSHING - power beyond . ..ueesscencccansacaan
20 218- 5007 SEAL - "O" ring, bushing . -

21 A 30097,  -SEAL~"O"TiNE +usowve.. Cerereanan e reraans .
22 221- 841 .  PLUG-pipe1/4" v vuereneaass .
23 . 195~ 521 WASHER - TOUIDL v vuelussoenanncnnnns
24 C 18850 - SPRING - return .
25 C 18853 SPACER  ..ieveevennioesasacanvoaanaanaann

® n &4 ¢ 8 8 P E ¥ WY SR S e SN RS s -

B e A s ks R AAS AR

------- * 2% 2 B 8 S S S E S S S NSRS

' - -, - 26 193- 524 SCREW - with lockwasher ......scv2ncacecasas .-

P . 279 C 1884% COVER - return semssse st asserssmsn s eans

f ’ 28 C 18854 CAP-I‘e]ief‘adleSt ..’ill.n.lll-.‘Ii.llll.,l..l
29 C 17432 SPRING - relief ol---_o----.‘.o.c.-‘--l---‘---.

30 211- 9 BALL - steel 5/16" .. .....

PRI R R N R Y N I B B R B R ]

. . . - . 31. 171- 247  SCREW - valve mounting 5/18" x 1-1/4" flat head machine ...
. ' A : - ‘ . 32 131- 351 NUT - 5/16" NC hex ... -

% 4 . 8 8 & A S B SR LA FS AR

. PR . L
NNI—dl—ll—lH!-'#—lHHHHHI—IHNNH*NN“HHHH‘Hth‘Hl-‘H

:'I’ﬂntedinU.S;A; : - e, E T August 1974 .




49A

C

~

-
P b e 5 -

CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 49B

REF, PART-NO..

R
-]
-]

Printed in U.S.A,

N N A SR

HYDRAULIC CO

C 21497

C 18852
218- 5097
A 36897
221- 841

195~ 521°
C 18850 °

- C 18853

193- 524

- C 18847

Cc 21510

T C 21507

211- 9
C 21508
C 21509
.C ' 21506
£ 21522
171- 247
131- 351

C 1885 -
C 21511

C 21497

. DESC‘RIP‘I;ION o 4
VALVE - ttjactor control.« » e ree

NTROL VALVE

BODY --valve (order C 21497}« - cvvsovnns
. BPOOL - valve (order C 21497) - - .

SPOOL - valve {order C 21497) .

SEAL - "0" I‘ing‘, Smol LR ] - ] R

WASHER.---... ------- s s W

SPRING - detent = =2 s esesn .
SPACER ....'.UI—..ll....
DETENT « 8p00l « s s e s a e s s

COVER -detent + i’ s evunaes
BALL- steel 1/4“. I E RN R

SPRING - detent v .v.evvus.
SCREW ~ detent, ¢ap . ... 4 s
SCREW, COVEr ., ¢vvsnneens
CAP -relicfadjust . .. .00

~ GASKET - relief adjust cap...

. SCREW - relief adjust ... ....

‘ SPRINIG-relie.f ..-.....'...
BUSHING - power beyond ', . ..

SEAL - "O" ring, bushing ...,

SEAL"_HOHring--o‘oooca- .
PLUG-pipel/4" AR EE R
WASHER -return , .« cvv e v e
LSPRING -return - ., .....0w..
SPACER R E R R R Y
SCREW. - with lockwasher ...,

» & = ® @

COVER - I‘etum . -‘ * b 8 B & o.
CAP - reliefadjust ....".ss
SPRING - relief - ..... Peas
-BALL - steel 5/16" v v va v
GASKET - relief adjustcap ..

SCREW = relief adjust . ....4 40
RETAINER - bau, I‘élief "= :"u LRI I B
SEAT-ba.ll,I'EHEf PR R R B A BRI B N I

SCREW - valve mounting 5/16" x 1-1/4" flat head machine . .
NUT"S,IIG"NChex -lc-c---t.'ollonooo_!_,r“-,’--n----o-
- KIT - detent (includes 6, 7, 8, 9, 10, 11, 12,13°& 14) . . . & . .
. KIT - l'elief (includes itemS 11, 15’ _1,6,“17 & 18) - .‘i 0 48 e an
- C 21521 i KI'&E relief (includes items 28, 29, 30, 31, 32,33 & 34) .....

?
...... ‘.
& 4 2 8 8 .'-
& B R 8 ¥ B B DY
a8 & 98 .'. L]
[ ] . L I I I )
"« 8 N e B
4 F 22 0 B e @
- " ." a4 . &
& u & » 3 & 5
a0 & F F v &
* % 8 b s s
% 9 b DR
& & 4 0 3 & 0B
* & % 0 @ .’. L]
a2 8 & v 2 0w @
._-. & 4 & B u
& R 4 & 5 B a8
s 4 5 8 % & & 2
® & 8% & 278 B9
® & & B B 9 2
... LI I I B )
d " & 9 ¢ 4@ ..
"« » 2 s e da

.

e e s

- TRACTOR

o
8

.
.
e e 2 % & s is s % s & 2 ow & = B
# * B ® B & § = a8 ® & » B & 8 = »
T

a
P ¢« 3 ® = & w L]
* @ % ® ® & 4 ® @ ® M & ¢ 8 4 &g =B _&-F * » & ® & s =

2 s 8 8 & u o=

LRI T T T )
N

b e b DO D B e e b b et bk bd pet b Rl b e e b b e e e R R DD DN DO e i e
. - ! :

‘August 1974




“

50 . CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 51

o _— o . HYDRAULIC CONTROL VALVE - BUCKET

EF, PART NO. . DESCRIPTION ‘ T REQ’

C 18179 "VALVE -Dbucket control .. ... vt v v encoanscansens
-NSs _ . BODY -~ valve (order C18179 valve) . ..vvveen
NSS SPOOL - valve {order C18179 valve) ,.......

R

1

2

3

4 NSS SPOOL - valve (order C18178valvel ... .....
5 N

8

T

8

9

LI B Y
“H B s e waw
T e e

A 7982 " SEAL - "O" ring, spool ...... V.

D 4085, ° SEAL- "O" ring, spool . ...... RO,
221-843‘ PLUG"Q/B" LR N R R ] L
C 17432 SPRING - relief {early production).. ... cersssan

.9 2i1- 9 . BALL - steel 5/16” {early production) .« .o vove eauss
' 10 C 17433 - SCREW - l'eﬁCf adeSt {eﬂl’ly pl‘Oducﬁon] +76 s 8"s s &

D
1 .
%
1
1
2
2
1
1
1-
. - - & » LN I ] 1
11 C .17435 GASKET - adjust screw {early production) » + « v s s s v e e v 0w 1
12 129. 531 . CAP - adjust screw (early production} « « « e v v e s s v e vave-s 1
13 169- 114 SCREW - COVET s evnecrssccannsasssosansases &
14 C 17440 " _WASHER [ N - o_o--ovo.-oooa»’-'an * 0w 1
i ' . 15 ‘C 17441 SPRING-retUI'n -oo-..-o‘-o-'o ----- R P 1
. ! . 16 C 13200 ' SPACER"-dEtent ;COOIOO;,"-.-CUI-..OOI'-“ . a 1’
' o - ‘ 17 C 17439 : DETENT -spool ...... casesnaa T o 1
. _ ) L 18 C 17438 . ' . COVER-detent ...evees'envavennosannnnans eee 1
: N o _ L .19 2135 07 " BALL-steel 1/4" ..iiiiiniiitnninressconaaas &
. . ) ' ' 20 C 1744’4 SPRING—detent I-.’o-_o.o-oooo.ocooo. ------- . 2
. : o ' 21 . C 17443 " SCREW-detent +...vsvwevsnnivesnoannansnsas 2 ’
: 22 19%5- B21 . WASHER ..c.ccveroensonrionatossannnna wee o 1
T a .23 C 18850 SPRING-TetUrl ..o .ceeaecsatsassanasancemnanas 1
T 24 C 13200 . "SPACER * ...venvuesonsnssonssanadanaanacas 1
_.';,‘f’-i— ! 25 195- 510 - WASHER ........ D |
. R . 26 193- 524 C BCREW .. .ieeeavesavscsrssnantsscnnraannnns 1
T S SN B , 27 C .18847 " COVER -ceptering .e.esevevcsocosnoansanansass .1
- % T . . 28 113- 17 BOLT - valve mounting 1/4" x1-1/4"NChex ....ceeesaa 3
oo © 29, 131- 1102 NUT - lock 1/4" NCheX . .vivveseavosseoasionnaian 3
9
~ [
1 .
— . |
] -

/
—

Printed in U.S.A. 4 - . . June 1972.




- CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS S3
= >
HYDRAULIC PUMP AND COUPLING=646
l " N '
J REF. PART NO. " DESCRIPTION - : ;- 1 REQ'D
1 NSS PUMP - hydraulic (order C 20025 pump, page 53A)s ov o oe v e a1
‘2 C 18759 BODY-pump s s e s 4 e snutrdinnsscenassaans * e 1
3 C 18760 ) ) COVER-mp .l.".. a'® 8 2 @ % & ¢ & 2 F "B S e = - & a & Fr 3@ 1
4 C 18767 RING - retaining, externaltooth s\, . vvvultvevecenonss -1
5 C 18768 RING-8DAD |, ,....0.0reneehenncnncas ceoeses ‘1-
6 C 18766 LSEAL -0l L ML i i e I |
7 C 18764 > SEAL -pressureload ... ,.:,.eofscasecnness vases, 1L
8 C 18763 PLATE - Wear ,,....%cveeepfovens et 1
9 C 18761 ', GEAR -drive | ,,..... Ceeterertrr e aan 1
.10 C 18782 GEAR - driven .. A 1
11 C 18765 PLATE-FhruSt % % 8 & ne & s b e s e 50 e e e noa 1
. 12 C 18769 SEAL - gasket ,,.... Ceereerrnsaenecae 1 -
13 A 7200 - 7 WASHER - |, . ... . ittt . 4
14 113- 274 . BOLT ..:.... R L sesensresseneas &
15 126~ 112 KEY -'woodruff ., 6,7, ,......... e P 2
16 C 18235 'COUPLING - pump, (646) . ....,..0cinnennnnnennnnn 2
17 NSS HUB - (order C18235) .., ....0 0cvesecnnacnnas . 1
18- NSS : HUB - (order C18235) & . ... i v ievrevens emasan .o 1
: 19 C 18258 SPIDER - cOupling ... ..c.vvevevnnoensn e . L
20 178- 858 SCREW - set 5/18" x5/16" . ......c0uunnn ceeea. 4
L : o - HYDRAULIC PUMP AND COUPLING~-644 .
'i - 1 C  1H481 PUMP - hydraalic | ., .. ... 00cceceiescsoenscsnne 1
‘ 2 C 15729 ‘ PIN-dowel |, . .. veueonsresosanenvenesnnces 2
3°°C 15730 COVER = rear . ..ceveess e e er e Ceeossnnea 1
4 C 15731 GEAR ASSEMBLY - drivel |, ...v'evveerovoennsea 1
5 C 15732 "O"RING .. ...iieesncansaneces e eeenes 2
6 C 15733 ° BODY - pump . ...ciiavacnsesnnsnesssanans . 1
7 C 15734 * COVER -front ,,..... teareisenrannsenne P
8§ C 15735 SEAL - rotary .. ..icevnsnsan Ceaesreneesas . 1
9 C 15736° " GEAR ASSEMBLY'-drive: .. ..iuvsecencessa eese 1
10 ¢ 1573 " PLATE-Wear ||, ......iesecesnncnarsnss cees 1
11 C 15738 . ! SHIEI"D-heat o’-q-.-u-..n'---‘n-.oo-- [ R ;e 1
12 C 15739 GASKET -------- oo‘o-..-----'---o---‘a-o-.o.. l
13 C 157400 | SEAL |, .......evvenensancmrnnsnsrananosss’ 1
14 ‘13- 540 ' BOLT ------- ‘"a ® s e s wnua ...-..'......-. s e 8 a s 4
15 126-. 111 KEY - 1/8" x 5/8" woodruff ,..... P |
16 C 17298 COUPLING -~ pump (644) ... ..ceevseoansonassvsnaes 1
17 NSS ‘ HUB - (orderitem 16) . ... . .c00004 erevsirrreeesa 1
18 Nss HUB - (order item 18} *, , .. evvvecranansnnn R
19 "C 15936 - . SPIDER - (for CI17298 coupling) . ..%"e.eeveseasee A
: 20 83- 55 SCREW - set 5/16" x 5/16" NC sockethead ,......... 2
\
‘ : y
- N
. .~ Printed in US,A, . . . ' . ‘ August 1974 -
\ N - b - ' ‘ - "
¢ tohs ¢ ' w




“s3A . _ S | - R CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 538

_ L | L . | o S HYDRAUI..!G PUMP -646

‘ - ) . S - B : ' o - © 20025 - -

- R . L : AR VT ' REF, PART NO, - DESCRIPTION ' ~ RE‘Q’D
o . . : ’ g ) ) ! " B C 20025 PUMP hydrauhc --oo--.---oo----'---noovnnnccoo- 1

C 19271 BODY ASSEMBLY - pump (includes bushings) « » » « - <4 v+ » + 1
c 20197 - COVER ASSEMBLY - pump . (includes bushings and dowell pins)l
126« 12 KEY-WODdruﬁ SRSt s s s e s s rnasa s e s e rrenne ]
'18768 RmG rehmmg L R I I R R O P 3
19281 oot SEAL'Bhaﬂ "o‘a----noon--o--..-------o'---..o.'
18764 ) SEAL-pI‘eSBureload la‘l-ao--oon---c-o-----ai.n
19279 PLATE = WeAT s o evstseeunccasnsoncpsnnannnses
18761 - GEAR drlve ----..--o--...------qoo---.;----
18762 GEAR drlven -.lon-oo--....---'nnnc----..---n
19280 ’ PLATE thrust '----‘on-...--oo----olu:n--.-oo-
18769 L SEAL-ga.SkEt- l-----a.-...-----nno-u---n.---
7200 © O WABHER e tvnuienesatsoennnsnocsnnansetes
3- 274 BOLT-COVel‘mtg.-........-.........-..-.-.-.
" 18235 COUPLING - pump (repairs on page 53) -+ +++ - R s

]
D03 =3 O o L0 N =

b
o
oEma00000000

.
= [
t
’ /
P -
!
i
- !
- -F
I . - :
. .
4
=
) oo ' .
: g ) 2 A
P ‘. .
0 - i -
1 '

Wy ‘ ( l < - . o - '

: . T : ‘ : Printed in U.8,A. . C August 1974

v .0 ' s .

N ._/ R




54

CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS -S6
| HYDRAULIC DRIVE MOTOR

REF. PART NO. - DESCRIPTION s REQ'D

C 14655 MOTOR'hYdIa“];ic ’-----'-o-ooc----ooo-oooo--l---- 1
- 1  NSS  RING - retaining (See kitbelow) .......0cvvsvesasias 1
2 Nss SPACER ~ (See kit below) .....e0eervanascosaans 1
3. 'Nss SEAL ~o0il (Seekitbelow) . ........ce000neseesse 1
4 C 14827 HOUSING ASSEMBLY " ... ...vvevesocnnsveesnnss 1’
. 5. C 14837 ' ENDCAP o.;.-.!l-n;-...l0.--......!‘..!...1
' 6 ‘NS5 i ' SEAL"{SEEK.{thlDW) P R R RN I A A I N A 2
7 C 14823 SHAFT—coupung " EEE RN I A A A A R I R BTN I 1
. 8 C - 14829 DRIVELINK |, ...:¢v0veeonccenseccsssssssnsasss 1
g .C 14830 PLATE - We2T .. veeeveessanccvsaonsnsnansess 1
16 C 14831 ROTOR ASSEMBLY .. ....¢econvesanconsssunsses 1
11 C 14832 . PI“ATE—manﬁ-OI'd".-n---o---s.l.o-ln-----o....1
A127.‘.C '14833 ! IOI"lD -Il'l.‘...‘l-lﬂl.-.l;...ll'l'-ll...l 1
13 C 14834 " COMMUTATOR AND RINGSET . ....ec0anusesseees 1
14 NSS RING - sealing (Seekitbelow) ,......c.0ccev00000s,1
15 C 14836 SI“EEVE -q-0'--------noo--‘-oo;-----.‘-;.o--- 1
16 C 14838 . BOLT - 3/8"x4-3/8"NFtheX ,......cocscunsronse 7
C 18037 KIT - "O" ring and seal, {Includes items 1,2, 3,6and14) ,, 6,6 1
I? C 19212 SHm....‘..l-I'I-Ill:l......l.!.........l'... 1.
(o)

i
- Printed in US.A, - - : - July 1072




P27

' E:_i@@mo

——— e -

000 @O

N

DT daabo

i
[y S

ff

REF. PART NO.

OO0 -3 U LIS

12

¢ 11527
T 24080

T 24081

131~ 667

C 18572
NSS -
D 54915
D. 54917
NSS

C 18574

‘Printed in-U,S.A.

 DESCRIPTION
" CYLINDER - Hftatm
R]N'G-retainin_g LR B A N L R ]
SPACER‘ .o.--..----‘.-.oo-n--n,-'------'lu....p....
* RING - retaining (order T4140D Kit) reeeevanacsssssnsaee
RoD-'cy]inder L R R R N I I A T
SEAL - "O"- ring, rod (0rder T41498 kit) - « = v +e s s v s e asns
WIPER-rod(orderT414’99kit)--‘------o-o.-..-...._....
SEAL -"Q" - ring, rod {order T41499Kit)e s s v e e vernnacenn
HEAD_ cyunder‘:"‘;"'_"""""""“""""“"

SEAL - head =«

" BUSHING - head
PBTON-cylinder osooo-o--’---.--"-.-----------'..

Té & & & 4 e e s e

L A N N L R N N R N R R

CYLINDER —-LIFT ARM

-
BEE SR NS YA

LTI A

WASHER ~ backup, piston (order T41499 kit) « « » s == o« «

SEAL - "O" - ring, piston (order T41499 kit) -
.NUT - jam
‘VN_BODY‘-(.‘.Flinder“""""""""""
KIT-SeaJ_ oo-.o.“on-csu..ooun}c..n.oo -----

®= % & o b oo o d P s A e EaE W

-

CYLINDER =~ BUCKET

BODY - cylinder

NUT = jam

LI I T B I I B I O

'SEAL - "O" ring, rod (order C18574 kit)

ROD. - ¢ylinder

SPACER

MR R R N N YT A AR S R RN T

4 5 B & 3 2 5 B 88 s E 8 s e i e el 4R EaaNEN

RING-IetBinjng(OrderC18574kit) ooooo'oou-o-----‘

RING - retaining ,,,.,...

T4

. SEAL - "O" ring, head (order C18
‘KI-T-seal‘ .l-lll-l-..-...'.........‘..Q‘.ll.....;'

[0 B N I Y I B B B I I B

WASHER-backup (drder 18574 kit) O
SEAL(Order018574kit) . l'..;l..l;--il..."tl s e s e an s

N N N N L

574kit)“ .....'...I........h

LI I B BN TN TR DR TR BEE BN N O RN R RN BT N I BN R B DN R R R A B B g

' WASHER - backup, piston (order C18574Kit) - sesrevvessss
SEAL - "O" - ring, piston (order C18574 kit)
PETON-cylinder lllll‘.l-l.‘.ll..ll’.l‘l.l..l-.‘
HEAD ASSEMBLY  ..cceaasan

BUSHING - head
HEAD. ~ cylinder

R EEEE RN
® * 8 9 8 s 0 s b e P EAT e

LI T I R R I I B I I I B IR I B A DL I A B N R B

July 1972

CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS &7

A

REQ'D

2% e wa

L L B ]

btk ek b D bt bbb hen et DOt bk b DD

P oh b bk b ek ek B ek ek b el b b DD b

-



-

c 17571 .
C' 16683
129- 102
. -131- 176

195- 541
' 132- 48
A 37247
C. 12093
10 C 17585 .
11 - C ' 17250
12 113- 221
13 .131- 178
C - 17579
15 C 18251

CEAD ALY

© .17 132~ 310
19 132- 338
197 € 18154
20 C 18155
. 21 - 218- 5056
22 113~ 207
|28 195- 525
24 131- 178
25 C 18318 -
1 26 C - 16133 .
: 27T C' 19104
28 C 17732

EF. PART NO,

C 17566

. 18 C 17536

HYDRAULIC LIFT

. CASE MODEL - 644 AND 646 COMPACT WHEEL LOADERS &9

DESCRIDTION REQ'D

ROD-IJ'.ft‘CODtrOI .q,oo-ooo‘l-.‘-'u ------ I----- ----- - w
BALLJOM R L I R I IR S B I A A S A A S R I B R N AN A ) =
NUFE—;ﬁ/IB"NChex et st e e s s masascnataanaanEans ..
NUT"’IDCkS/lﬁ“NChex ..I-...'Ill".l...‘..ll..‘.."
LEVER-lﬁtCOntrol * 8 &% 2P VeSS ’---;.-o-ao.no
WASHER = 5/8" <o coanvecranessnanaceenases
Pm-thterl/S"xl”l ....lIIIDII....IIIIIDII-'-II-I
KNOB - lift lever R R R s des e seren e
BUSHING «fliplock +escssecsansasnnsnanses csevsoa
CROSSSHAFT ASSEMBLY 4 vscscsisnnncannsassnssens
BRACKE_T"Clamp---oq-I-o ------ -----l----o-.ouo-o
BOLT-3/.B"X'7/8"'NChexo-.--...--:.......-.-.....
NUT"IDCKS/B"‘NChex t-’oloo.ooo-'-'--,--------o.o.
BRACKET - cylinder moimﬁng ------ av e s sese '-‘- » e aa
PIN - cylinder mounting, rod end . csvsoscsrsaancccnnn
PIN -~ cylinder mounting, footend ..... R LR
P]N-cotterl/a"xl" et tem e s esss s ens ettt B B AcEs
PIN - cotter 1/8" x 2-1/2" esssisrsanseranscssennnas
HOSE - valve to cylinder, Short + s s encenasn v sscenassds
HOSE-V&IVEtOCYEndeI,lOng RN R R R N A N B R R s
FITTING - valve {includes 218-5004 "O" ~ ring) +ssevcvcnven
BOLT ~3/8"X1"NCHEX ceovveoncanccncassosenansas
WASHER-3/B" l.lllclli.-l.llniﬂl..llti.t.’.'-lll-

- NUT-IDCk3/8"NChex N EE NI RN N NEE I N B B R A L L

CYLmDER-hYdIaﬁlicmt ‘s 4 & & B B'B 2 B2 B 8 e s P b8 N a2 e e PEN
BODY'Cylinder ‘ll.l.ll".-l.O.‘.llli-.l..‘..l.l.
-ROD AND PISTON. ASSEMBLY e vvescssnaancavonnes
FmT-cYﬁn,deI" e e s e es s R EeEe e N EEEEER BRADE LD
SEAL ------a"o.ou-----.-oo.‘.----a;.ou‘c'?.-
."‘O"'-FJI\TG o----.olo‘-o----c'-ooqo.'-----:_.ou.---

"OH—RIN-G 'o--o---'o.é--'o-----:.ooq-.---.-.o-.

_KIT - SEAL, cylinder (consists of items 29, 30 and 81) «ce.e.

mthHHpHmmmmwwumeHﬁmmHHw#mu@mww

“ July 1972



60

1
\
|

a | .

.
|
|
|

3 l :
|
|

B
-7

!

CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS. 61

R
1, - "R 15106
2. A 43494
3 192- 20
4 A 40702
5 A 72039 -
6 A 72040
o1 A 72038
8 R 15090
9 R, 16161
‘10 A 72042
11 A 172048
12 R 16147
13 . A 41927
14  129- 18
15 192- 17
16 R 16148
17 A 72043
18 NSS .
19 R 15077
20 A 25447
21 A 40736
"22 A 40736
23 A 43495
24  126- 111
25 A 42127
- 26 NS’
27 A 41959
20 A ' 72050
30 R 16170
31 A 43356
32 A . 72046
33 A 72047
3¢ C 14344
35 192- 116
35 A 25546 .
37 NSS
38, NsS

7

e

C 16:85'2 STARTER-GENERA’i’OR

EF. PART NO. .

Printed in U.S.A.

&

-{ DELCO NUMBER 1101875}

DESCRIPTION
BOLT - throUZh ¢« v s ensaveonannns

' FRAME ASSEMBLY - commutator end .....

LOCKWASHER - 5/16" "eus... Ceeseiaeds

KIT - stud - (Includes items 16, 18 and 19) ..
HOLDER KIT - ground bfush .o av e v'a v us
HOLDER KIT - insulated brush

BRUSH ASSEMBLY

------------------

L R

REQ'D

-----
- v

-2 = .

-

I

2
1
5
1.
1
1
. 2
ARM - brush pressure ...... Peeneataan Pt aa e aet. 2
SPRING - brusharm ..s.acecsaes Crratsesnenaasne 2
'COIL ASSEMBLY - field R.H.  ...... fereeneanaas peae 1
_ STUD « armature terminal ..o e e et v v naoenne ,.....'1
BUSHING - insulated, armature stud .......cc0n.e wesae 1
WASHER - armatute stud oo voveenn. eesreenns cdaes 2
NUT - terminal stud 12-24 hex ..... Cerenisasasenasa &
LOCKWASHER - termindl 5tud #12 4o v.vs... eirestia. 4
WASHER - insulated, field stud (Order A40702) ....... seee 10
- COIL ASSEMBLY - field L.H.. ..... e caaaean P
8TUD - {ield terminal (Order A40702) ..... secnananen 1
BUSHING - insulated, field stud (Order A40702) ......v... 1
INSULATOR - field c0il . eeisesmionssecnosannananas 2
SHOE - pole  «eiraresnnissaanaa P
SHOE ~pole e -tuswuanaasns e raeaen chseeaiaas . 1
ARMATURE .. cceesosasasnanns a s ssntaanae P |
KEY - Woodruff, armature «.asecosascssss P
SCREW -pole ...... T T
. BODY.- starter, generator (Order C16852) ...uciuiecanns T
SCREW - 10-32x 12" round head © .44 cavevscessensses 3
RETAINER ASSEMBLY - bearing (Includes Refs. 37 and 38) .. 1
GASKET - bearing retainer ...... P
BEARING - ball..driveend ...... T T
FRAME ASSEMBLY ~drive end  +uvsesevsosconnseess 1
SPACER-puHeY ouaoo‘-oolloo-u--u-------coooono 1
PULLEY - starter, generator drive . ....vececeveseaces 1
LOCKWASHER - 11/16" plated ....... e |
NUT - armature shaft, drive end  ....sevosvssosrenaas 1
RETAINER - grease (Order A72050) -.........0..s P
SEAL - felt (Order A72050) LR R L R R R N N '-‘- - 1
April 1972




)
B
Y

7]

=

=

%

W

UL

o

<z

A

“\\\\\\\\

_-‘“'

\t“‘-‘

R

AN

Wl
Wb TRRE

S

7

s &

. CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 63
A70202 STARTER-GENERATOR
. Co - {DEEEO NUMBER 1101970) R . )
REF. PART NQ. . .~ DESCRIPTION o : REQ'D
1 - R 15106 BOLT - through (Includes washer) .~ ... ...t vcncncsaaes 2
2 A 172104 FRAME ASSEMBLY -commutator énd . ..cevsevcesssans 1 -
3 R 15087 RING -'bearing retainel’ .....ceeveeescsccnvsesas 1
4 A 25461 'BEARING - commutator endball .....cccvevnvavaconas 1
5 A 72039 HOIDERKIT ~ground brtash - . ...eceseecsicsvasneas 1
- B A 12040 , HOLDER KIT - insulated brush .oitc..--l---o:;o'.-oo’l
7 A 72038 ' . BRUSHASSEMBLY ..cviecssssncassascssmoasanssns 2
8 R. 15090 ARM - DruSh PreSsure  ....cssssesscscsascasnsccssa 2
9 A 25423 SPRING=-brusharm ......eneeesns sesessruvaanaa B
10 A 72042 COIL ASSEMBLY -field R.H, ...ccccecenannsnanwans 1
M A 72048 STUD - afmature terminal ..........c0co... R |
12 R 16147 " BUSHING - insulated, armaturesfud ...... P |
13 R 15079 WASHER - armature stud © ", . h.vceoccocsscnns ceaeves 2,
14 129- 18 NUT - terminal stud 12-24 hex tevassasnasssssennnns d
" 15 ' 192' 17 LOCKWASHER-tEI‘min&lStUd#lz R R R R N I N 4
o ]:6 RD16148 WASH‘ER-insulatEd,ﬁEIdStlld -'----‘.i.o‘n-oooooo_.-.‘o
17" A 72043 COIL ASSEMBLY - field LLH, ...cccsccaces esevssanas
18 NSS : STUD - field terminal (See Ref. 40). s. i i veceiecavennn
.19 R 15077 BUSHING - insulated, field stud (Order A40702) ..........
. 20 A 25447 mSULATOR-fielchﬂ .--nooo;o-- ----- seve e nue s
291 A 40736  SHOE -~ POlE, DPLAIN  ws e s seeevnnoarencnoconnsosesss
22 A 40736 SHOE - pole, notched” . .vosseenievennn eeasosnsaanias
23 A ?2041 ARMATURE s e s s e s s e rIsesrTaREsEE EREYT® I EE R N
24 126- 111' o KH-WWdruﬁ,armamre as mamm --"----‘--oncoiunll-
25. 74- 610 . SCREW"FO]-E '¢.--o.o...‘bl-.l--l-l---Qbi'DCOO'l.
26 NSS . * BODY - starter, generator (Order A70202) ......ccecanse
27 173- 237 SCREW - 10-32x1/2"RA. Hd. ...vvevroansnnncinnnns
28 192“" 18 ’LOCKWASHEB.‘3/16"platEd [ S B AN R R B AR N 2 R BN B B A

b b et peb b e b ek b ek b ) GO B DO b bbb b D s

28 A 72050 RETAINER ASSEMBLY - bearing (Includes Ref,. 37 and 38) ...
30 R 16170 GA.SKET—beaI‘ingl‘etajner -.--.----'n..olcwo---'---
31 A. 25441“‘ BEAmG-ban’_driVGEHd' -h..o‘o -----'-t-ovoc'.oo--l\
32 A 72046 : FRAMEASSEM:BLY-driveend o'-o-co.------nugo-oo-‘o
33 A 72047 SPACER-pwEY -------.‘-ao.ou.o----o,----ooo-t.
-34 C 14344 PULLEY - starter, generatordrive ..eeccicceccncsases
35 192- : 26 - LOCKWASHER-II/IB"phtEd -oa,..o-o---.‘-.o'--.noo-{
36 A 25546 NUT - armature shaft, driveend .....vevesessccccands
37 NSS RETAINER - gl‘ease (Qrder A72050) & B 8 R A S E F D EE S PE s EN
38 NSS . SEAL - felt (Order AT2050}) ...ecveoencencsssarsnsne
30 NsS SPACER - armature shaft, itNET . ..scccaeveosssnsnssnis
40 A 40702 KIT - stud (Includes items 16,18 and19) ,,......ccveera

Printed n U.S.A. . . | Co © Aprfl1972”




o o S SRR S IS GASE MODEL 644 AND 646 COMPACT WHEEL LOADERS @8

S - ELECTRICAL SYSTEM~-644

REF PART NO. ’ DESCB-IPTIQN ‘ " . REQ'D

C 18260 HARNES wire. -ca---------on---nillcoo'on----_

:C ’ LTIB'? . WIRE - lg’mtlon switch to solenocid. (Yellow 8") sas st s st e

C 14565 = CABLE - battery positive (red 10-1/2") v cecvronosv e

C 18267 ®. CABLE - battery ground (black 16" se.cacicsrsrcasnse

223~ 20 - FUSE 20amp. -z_.;r;;--.--..------------oclluu.--

C, 14553 - SOLENOID Stal't l-.‘..l‘l‘l..l'i..l.l‘ﬁ-.l.‘._.lpucﬂ

A_Joz21 REGULATOR - vOMAZE e esavcaacacncsssnscnsssases
CY 16852  STARTER - generator 12 volt, DELCO No,1101875

: (Repmrspageﬁl),... ------- T s E s sEs e EAdtESEEE a0
70202 STARTER - generator 12 VO].t DEICO No. 1101970

) - (Repalrspa.ge63) R N

14537 . CONNECTOR - headlamp Y E R R R R -oc--aooca'

18389 N GAUGE ammeter ‘Co.----‘-o-oct--.--ooo.-looau-

14302 '  HEADLAMP ASSEMBLY - 12 volt (Repairs page 68) «ccves.

18197 BATTERK-‘].ZTOR R N A N N N N RN

13 KO 231281 COIL - ignition 12v0lt  cevevesraseaeaavesnssncnanan

14 KO0232535 . COVER - breaker cONacts «vwvvvecsscnnnennsencncne

15 C? 17275 WIRE - regulator ground to solepoid (white 7") s ssveeecens

16 M - 20007 . SPARK PLUG - (Includes gaskef) ‘veeovavgsvacervensns

_17‘ A _27251 - G-ASKET Sparkplug ---c---oo-u---uo--o-:----

18 K0‘238057 T CABLE hlghtensmn R R R A

. 19. K0230722 CONDENSER --------t-o.g---.-nnnoo.----.5-.--

¢ 20 C 18261 -WIRE - amp.gaugetesolemid(orangee") T

; ' 21 C 18262 ', me - solenoid to ground (bla-f.'k 3") cessenaTerrsanane

: HE ' 22 C 17976 SWITCH - mition(lncludeskey) ...-lll..'lil...'lill

" ' F 23v’ C 17763 KEY 1gmh'0n -'.....'--....'-......-...l-.

‘°‘ 353- 407 PLUG hOle,daSh o--na-luoo-ruu----ol-n-......

o HHI—'-'HHHI-‘-

a&‘,oo-:mcnm-umn-a

[
o
noaoa . »

: LS
e N Y il Rl ol

} TAIL " LAMP L

A 20965 LAMP ASSEMBLY -flood and tail seceecosrsccsrsasnss

B 50255 MOLD]NG-lampretajnjng ll..._----.‘..ltt.0¢|-t-.

10934 SCREW-mOldjng ‘!-liobnlanl.‘.--_toooﬂ-t¢.-t-.‘

A 40855 LAMP Sealedunit -I-.t..D..-.-.I.O-lil...lgql

B 50223 BULB - ed 15 C.P. 12 VOMt vesoonocnvssnssrssfohi

B .50273 ‘/ me-SWltch .o-'-olia;‘ono.u----o-----.. -‘-

N 173- 73 SCREW W’n‘e ----.o----alo.-u..--.n-o...
193- 4 WASHER‘1/4"1OCk .o.-l-..----.o.--'-n--

B 50275 SWITCH «csvvoss™merescncnrencssaserccns PR
B 50310 KINOB - SWIECh '+ + e v e nosisassmesnsesssrsnsesn

B 50224 m-smtch T EEEE R N N B R A B A LB B L g

10927 . SPRING - terminal R L

NSS ‘ . BODY Y N N R N A RN B A BEAE

B 53293 TERMINALFWire o----ooo--tf'-ooovkolllaconao

129- 105 NUT—I/Z"NChex .‘Il.....cl-....lll.ll.‘-.Q

192- 23 ' WASHER - 1/2"100]{ Pramsvsterenasssestde e
17 10923 ’ WASHER bear:[ng P R R L R N I R A

18 113"' 209 BOLT 3/8"x1 1/2"NC hex,zmc p]ated P I LI B B BE B B B B O J

" ! .- 19 -192- 21 LOCKWASHER - 3/8" zincplated cescocvesrorenacoss
(.'- | A20 129- 103 NUT 3/8"NChex,zmcp1ated ces e b ras s s s s s R sanRsE e
21 A 34046 BRACKE'I‘ mountlng ta.illamp _o-‘o-r-o-.‘-noocunoo--"

&

DD ~3 O Nk 0O BD -

[P
R WO
P ol o N S N U ol ol o

Printed in U.S,A. . : May 1974




66 ) .. ] ' L _ ‘ 1' ' . . ’ CASE MODEL_ 6474 AND 646 COMPACT -WHEEL' LOADERS &7
{ P 2 : , ' ‘ ELECTRICAL SYSTEM-646
P - ‘ . » . - | ol :
: REF, PART NO, DESCRIPTION . REQ'D
4 1 C 18265 HARNESS-WiI‘e --b_--- ----- S 4t e e ...........'1.
2 C 18283 LAMPASSEB&BLY-OﬂindicatOI' oo-oo--o---..ooo&.-l
B 50213 BULB - oil indicator 12 volt, (red) - .o o v vt inneneoneas 1°
) 3 C 18266 CABLE - battery positive (red 27") .. oo e vt v v ecnencnnea-l
4 C 14566 CABLE - battery ground (black 12") ... iivr i s cvvomenas 1
°5 C 18268 - WIRE - battery positive to amp. gauge (white 14-1/2") _..... 1
;] C 18401 WIRE ASSEMBLY - fused (yellow 10-3/4™) ,....... R |
7 223- 20 FUSE-Zaamp. --------- .ll....t-'_‘.-"-'IDICOIII-I‘
8 ~C -18270 WIRE - ignition switch to lights (pink 24"} . ... .. .0 eeeuoo 1
9 . C 14537 CONNECTOR - headlamp' ....... A |
10 C 14302 HEADLAMP - 12volt - ....... -
11 C 18197 BATTERY']-zVOlt ® v v e wd sk Ve s --.I..-;.A-;-'-'l
12 ¢ 17976 SWITCH - ignition (Includes key) ........ cevesavenses 1
. 13 € 177863 KEY-ignition ... .cccernvccencen U |
. 14 C 18389 GAUGE-ammetEI‘ -g.-'ococ‘--c.------_-.---.-----o1 13
- C 23744 XIT - neutral start switches...................... ..o 1
' o ; ' -
G
'TO ALTERNATOR (3‘:5 , S
_ X TO EMG. CONM. '
STARTER &
SOLENOID
i .
(' i ]
PN \_,_;
' Printedin US.A, . = - L  hpril 1972




——

CASE MODEL 644 AND 646 COMPACT, WHEEL LOADERS 69

ELECTRICAL SYSTEM HARDWARE

REF, PART NO. ’ DESCRIPTION : REQ'D
1 Cl- 14050 ‘NUT-backup3/4" --u----.-o.oo-oo:l,oooo.nnuc--'17
2 C 17921 - NUT-ESQ]ItéheQnS/4" N N Y I RN E R R R L ) 1
3 ,C 10836 'N‘JT-SPEEdty‘pe"U" io-‘o'l-ooo>‘-coo---------------,4
4 187- 485 SCREW-#leS/S"Se]i’-tappinghex s e s ess e s ar e eas 2
5 131- 629 NUT-Sp_GEdtype"U' cessesrssnssssssssensrrenaeas &4
6 187- 1047 © SCREW -'#8 x1/2" sel-tapping round head, Phillips ...... 4

'C 14302  HEADLAMP.ASSEMBLY /s ssssessersoanennann ce. 2
i NSS | RECEPTACLE - headlamp (Order C14302) .ceseescececs 1
B C 14305 ’ BULB-hEadlamp ’ooolo-o---t;co-----i------;- 1
9 C 14304 ' GASKET—headlamp et s e rdirmar s rs s e RS 2 -
10 CJ 14303 _ LENS'—headlamp ------ c-n..--‘.lcol-oo.onotooo 1
11  113- 103 BOLT - 5/16" x 1" NC hex, zinc plated et sveserannsnnss 2
12 182- 20 LOCKWASHER =~ 5/16" zinc plated” +csesvrvecnensavenss 5
13 195" 520 ‘WASHER-5/16"plain,Zincplated L L L I 2
14- 129~ 102 NUT - 5/16" NC hex, zine plated ecesseccncsserseaces 2
15 111- 202 BOLT - 5/16" x 3/4" NC, round head, square necks s s e s e s v s 1
16 111- 108 BOLT - 1/4" x 3/4" NC, round head, square neck .« s coecsees 1
17 129- 101 NUT-1/4"NCheX tooooooaoo--;-ooo--_ncao-...-- 1
18 113-' 102 = BOLT - 5/16" x3/4" NC, zincplated ««e.voesenenanana 1
19 183- 70 LOCKWASHER - #10 external tooth «+seccsvensasatonss 2
20 129- 122 . NUT -.5/16" NF hex -
21 C 14599 BRACKET-StRI‘tEI‘ genel‘atﬂradjust o-..‘u-.-.--'-'-‘-.o _1
22 129~ 27  NUT-#10NFhex: «ascevscccncccnnn cssseensanss 2
22  192- 18 LOCKWASHER - #10 «csscsssnaas aresscnnenaannan e 2
24 . 189- 131 SCREW - #8 x 5/16" NC fillister head  +«»«-- e PR
25 113- 1 -BOLT-1/4"x1/2"NChex,zinCp1ated ‘--o-ro.....‘.,... 2
26 192- 19 LOCKWASHER - 1/4" zinc plated e+ s e sessernsnien 2
27 C 14204 SUPPORT - starter generator «sscscececcsnsenn O |
28 13- 612 BOLT - 3/8"x3/4"NChex e==cacc-s sesssnscsvense 2
20 192- 21 LOCKWASHER - 3/8" escscacnssassnacnns masesesew 2
300 .C 14229 SUPPORT - starter generator adjust +seseenesesceenaas 1.
31 C 17545 GROWET-Wire -alontohaoo_oc_.-_.'---_-------o-n-- 1
32 187-. 130 SCREW « $10 x 5/8" 'self tapping- s s+ s v v reravroannans 2
\, : o

BREAKER CONTACTS-~-644

1  KOA231533 = LEAD - breaker contact (Includes grommet) +e-ecvsnnna. 1
2 Ko 220297 GROMMET - contactlead sececvceneravvenvesesae 1
3 173- 210 SCREW - #10 x 3/8" round head, zinc plated «sescavesecwn 4 -
4 192- 18+ - LOCKWASHER - 3/16" ziricplated essccacerccccsncacs 4
.9 KO 232535 COVER - breaker contact tesssesvecrsencsonsavnansy 1
6 KO 220174 GASKET - COVEr +sssessrscsassarsvsossarccmanas 1
7 18’7- 408 SCREW-#BXS/B"S@H-T&PPM P N Y 1
8 173- 224 . SCREW - #8 x 1/4".NC round head teeesrasersnsnnsns 1
9 | 193- . 5 IJOCKWASHER—#BintemItOOth A |
10 KOA220474 . mINTSET-breakechn‘mct o-l-.'o-ouu_uuitlnnclln_. 1
11 C -18100 ROD - breaker contact push cssusevesrsssssssriessss 1
12 KO 245182 CLIP, - wire .-.oo"otoo---------o--.ooooo‘oo-ou.ooo 1
Printed in U,S,A, . . L _ August 1974

»




7777 , SRR

. . I
70 _ . , - . o
, CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 71

¢ . oums

REF. PART NO, ) DESCRIPTION ' REQ'D
-1 321- 2144 DECAL - instrument panel ...v.eesvocsnavessesssen’l
2 321-2141 DECAL-(BM) -.------..0---0-0--.----IOIOOUIII-- 2
3 321- 2140 DECAL"{MG) ..--.- ----- # % #8 & 8 4 3 S 368 ENSEEFE 2
| 24 321- 1571 ° DECAL-"CASE'sstovrosesssenssannnan ceeceeasns 1
! 5 321- 2139 DECAL - "CASE", brushed aluminuml  «asscvsseneeanvas 1°
GENERATOR 6 C 14539 DECAL-rOil,‘hYdraulic TESETVOIT s s csss s o asosnansusse 1
. 7 C 14066 DECAL - gasoline” ...... cesessaeans B |
8 321- 2171  "DECAL - Ol PIESSUTE .+ occosenssssrosncsronsnssss 1
9 . 321- 2147 DECAL - ignitionswitch ....% ... cnasssaseas eessns 1
i 10 321- 2111 DECAL - attachment drive ....... B |
11 321- 2338 DECAL: travel control ...... seseseesa senssennesn 1
12 321- 1788 DECAL - range selectOr «ecseossaccrrrscresannne e 1
. ., . ' 13 321- 2142 DECAL‘hOOd,R.H,' st eser s s s s adEERETEYEEeTEE e 1
g ' o ©. 14 321- 2143 DECAL-hood, LH, «vccsrsnvcnrveccectcccansvnns 1
SIL ONLY !
‘ ; { C) ’
‘ OMENO) -
o aN 9 "i@
SLOW = 8 |
F oo N
o+
P

" Printed in US.A, S T S Juy 1072
7 - .. ' i
/ -




Fal

72 S e e SRR | CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 73

o 'WEIGHT BOX AND DRAWBAR -

. %\ E . - - ' ) .
- * REF. PART NO, o DESCRIPTION ‘ ' REQ'D
1“ c 17641 WmGHTBOx -.I.Il..‘.‘,IO...‘......."..I.I.'..1
2 C '13360 DRAWBAR --.-i,-’-----.ol‘-c--'-no-;-’-‘--'nnnnco-QQQ1
3 113-424 BOLT-}./Z"X]."NC]JEX ar e e dsmaass. ae s wsaa .-.-o.‘z ’
) 4' 1927‘ 23‘ lmKWA'SHER-l/aﬂ .------------------‘-;-oo.o“.’2
e ] N ‘ ' ‘
D10 WHEEL  WEIGHTS
1 NsS ‘ . WEIGHT - wheel (Order as machinery'item) ........ !
2 111- 530 BOLT -.1/2" z 2-1/2" NC round head; square neck ZP ,,,.... 4"
3 111- 531 BOLT - 1/2" x 2-3/4" NC round head, square neck ZP ,,..... 4
4 92~ 8 'LOCKWASHER"]-/ZH........ ------ --.--.I_-IUO'OOOOB s
. 5 129« 105  NUT ~1/2"NCHeX ,.....0eeceevonns SO - B

wavemmm——

o N

fa

Printedi;:U;S.A. ‘ o I April 1972




| 74

. .
v
uan

ILLUSTRATED AS VIEWED FROM
_LEFT REAR OF TRACTOR

TO TRACTOR © - '
PUMP PRESSURE PORT

=

rd
LR

o —

”~
P

/
/

TRACTOR VALVE
INLET PORT

:
ittt e s kA e ap o - e

“TO TRACTOR
PUMP PRESSURE PORT

s e e s
» .

-

EF. PART NO. " . DESCRIPTION

R

1 C 18281 VALVE - hydraulic, PTO (Repairs see page 77} seesevsaens 1
2 218- 494 .- FITTING-elbow, 90° ... .e.ivivieccaransacnancosns 2
3 218" 927‘ FITTING SWive-l 90°.---.------c-----------..noc 2
4 C 13287 ' HCEE ValvemIEt ..l..l.t‘...l...lll.l.l.lICIII 1
5 € .18288 Y HOSE-valve Outlet - .uvvvoivececssoscssenassaves 1
6 C 18285 TUBE - PTO valve to tractor valve ‘.........'.'......... 1
7 C 18286 TUBE - pump to PTOvalve (646) ....... sessessesnsee 1
7 C 18317 - TUBE-pumpto PTOvalve (644) .........cc000veessa L
8 | 218- 5117 FITTING - pump 90° {includes 218-5007 "O" - ring) 644 ..... 1
9 C 15389 . . CLAMP-tubesupport .....esvossavroscscsniansncsa 1
10 ‘113"- 3 BOLT 1/4"33/4"NChex --.---ot.aooooo---o.on‘o- 1
11 192- 19 LOCKWASHER 1/4" -------.---o-il.ono--------o 1
12 -129- 101 NUT-1/4"NChex ., ............ P |

Printed in U.8.A,

;

June 1972




Yl

P

e

~

-

v

CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS = 77

REF, PART NO.

Iy W N N U

c is281
C 11888
C 11889

. 36627
132- 5

C 79~ 410

92- . 4

21— 842

b 39Mz2
A 55894

.T 40189

211- .11
C 11896
A 27801

. € 11891

NSS .
C 11895
95- . 4

- 92- - 4

75- 48
C 11893 .
160- 108
Cc 11901
C 11892
C 11886
C- 11887

- 113~ 208

192-. 21

DESCRIPTION -

VALVE - hydraulic PTO

LT-16 AND LT-17 HYDRAULIC PTO VALVE

-REQ'D

BRACKET"handIe --.-t---l'--'-.o-‘l-----c-o-c-...

HANDLE - valvé ou o nsos

PIN - clevig sseso

& % 88 0 e s e e sT eI EeEsEE

Pm-cotterl/lsxl/z" LR R R R R R R N A R I
SCREW -c----.‘--ﬁo.p.ooo.,u-;

LOCKWASHER - 1/4"

PLUG - relief 3/8" NPT
= WASHER-I‘EHEf,thin :010‘-----.--0----.-.-

LEE B L B B B

LN L ]

IR RN R RN R RN

PN I R A A A I N R R I R

Yewe

'WASHER-relief,thick.ozo E R PEEE TSRS TR PN

SPRmG"reliEf LR B R N I IR R ]

BALL - relief 3/8"

SEAT-relief -o-{-oc---‘----.-

. SEAL - "O" - ring, relief seat

SEAL - "U'cup - » -

By
LI O R R B RN B R NI B A

LR RE I A N N B R I B B R R

BODY AND SPOOL ASSEMBLY (Order C18314 valve) «...

ADAPTER - spool .-

'WASHER - detent 1/4" «<....

LOCKWASHER. ~ 1/4"

BONNET - detent .

a4 22 amew

- o0 a v s an

® a B E @ P E B YRR RN

‘e ou

R R T

SCREW - 1/4" x1/2"rd, hd. machiffe «+vscevsnovess

LI B N N R R R N B B N A A

. SCREW-hDDnet# "XZ-I/Z"fﬂ]iSterhd. Q‘..lll‘lt'ﬂ
PIN - detent em e e resse st asansnns b re s
éPMG-detent -;---_o---o-o--'---;----,o-\o‘%-

. WASHER - detent cap

* s e & s s

s e s e an

CAP—detent l.I'-.l.......'.llI.lIlQl!.’.".lll.

BOLT - 3/8" x3/4"NChex ceeeess.--

LOCKWASHER - 3/8" -.

P R R S R R -

L IR

L ]

[ ]

[ )

[ ]

L ]
shang—'HH.hr-r-n-lHl-dHNHHﬂwNNHN:\:HHHMH

June 1872 -




4 - , -
L 78 ‘ - oo e CASE MODEL €44 AND: 646 COMPACT WHEEL LOADER 79
LT26 THREE POINT HITCH 644 AND 6468
L j . FRAME, LIFT RODS AND ARMS
REF. PART NO.. - DESCRIPTION , o "REQ'D
1 c 20117 HITCH PLATE ASSEMBLY ...cu:» T |
2 219- 405 FITTING-lube ---oo--o-c.o--‘----.oo.c-oot-loo'o 2
3 C 14722 NUT - Lft 7o0d e i enscessassocnseanssona serrrran 1
4 C 14724 - RODASSEMBLY - R H, Lift ««ccsvocisaanarsnrcannss 1
, 5 138- 303 . PIN:rofl1/4x4"  ...ea.aane feerserieceaneana .1
' B 132« 91 PIN - cotter 3/16 x1™ « v ... ces e teasevensennns B
"7 195- 541 WASHER - plain 5/8" «.vuusse vesisenresnsscanenas 4
8 C 14715 ARM - lift . esenvacsnnnanns tssesssernanas ev e 2
. c . 9 C 14991 CM“StaylglinI[s P O L I N T A T A SR 1
2y A .10 113- 118 _ BOLT -~ 5/16" x 5/8" NC hex, zinc plated +e-ececeeeanos 2
n 11 131- 178 NUT -~ lock 5/16" NC hex seessssannsecanrasansons 2
12 B 52118 PIN-XIiK .sannueens Cme i s esansmsesrcssrasmassss 2
.13 A 30338 PIN - klik cracese s weresaasesreanaanasa e 3
214 C 14725 ROD - Lift LH, ..... e eeeereeaans creeeaa. R
15 C 14717 PIN - CleViS «evnerecens enreens T KT
C 14712 ‘LINK ASSEMBLY ..cveorisceneres Cesasessssnnnne S |
16 C 14703 : CENTER TUBE ASSEMBLY ...... s et e s ensasnn « 1
17 C 14708 - BALL END ASSEMBLY R.H, THREAD .......... eees 1
18 C 14710 " BALL END ASSEMBLY L. H, THREAD -cevevvveon~ M
19 138- 59 PIN - roll 1/8" xT7/8" ..... e aesanra e veee 2
20 C 16128 _  PIN - clevis 5/8"x 3" ...... teas ey reeaes ceean 1.
{ L) , CYLINDER AND DRAWBAR MOUNTING
1 c 20117 HITCH PLATE ASSEMBLY .«.csss> N L T vesseas 1
2 C 14975 PIN - lower cylinder mounting «.«.... Ry AR ceeen 1,
N 3 C 149786 PIN - upper cylinder mounting « <« oo« R |
; . 4 132- 310 PIN « cotter 1/87 X 1" v eveveensirenadasravnssnan 3
: - ) . 5 113- - 417 BOLT - 1/2" x 1-1/4" NC hex, zinc plated: «eoseeacavsss- &
| r 6 192- 23 LOCKWASHER - 1/2" vevvneersans e mereeieans 4
| . - . ,
| .
| S
t___,.—’"—,—.— -
* , ),_f————n . R
-r'_‘-——_*——d—-ﬂ——‘-, )
) R

| | 3
P G
T i % . J
1 i = 4 L
f £ 4
| ; |
! * ¢
- L l .
. ’ Printed in U.S.A, May 1974




a0 . o o o 7 CASE MODEL €44 AND 646 COMPACT WHEEL LOADER 8t
- , - MODEL LT26 THREE POINT HITCH AND MODEL
: ‘ . ; ‘F27 HITCH ADAPTER :
|
. - {\‘ 3 HVDRAULIC CONNECTIONS AND COMPONENTS
. REF. PART NO. ‘ DESCRIPTION _' ’ REQ'D
— - 1 221- 1139 - NIPPLE = 1/4" X 3" 44t enenonnssonivennananancenns 1
2 _221-1375 E'mow-gon....-'..‘.’..--7.'-..... ..... " s & % 8.8 0 1
3 C 17188_ HCSE‘-hYd-ra“licshort AR E R R Y St s e s VT AT 1
v ' 4 C 717189 - HOSE - hydrauliclong ', .....ccvesonvasnoees@asase 1
N 5 218- 5291 "FITTING - tee {Includes 218-5004 "O" ring) ... ......... 2
PR 6 C 15’771 CYlmDERASSELELY-----.---a--.o-‘---‘-o----r-i 1
“r 7 C 15768 BODY"CYhnder ------- ll....ll’.lll.."l’l.l. 1°'
N 8 C 15769 RODANDPISTONASSEMBLY cieeesTeananmosenes 1
9 C- 14692 R FOOT_thnder e b e s B ua RS I I T T R NS S W 1
10 NSS ot SEAL'WiPer s e s nnassons P 1
11' NSS' ' ’"O"RmG e s 8 B W E B A E B RS S EETESE S EESEss s 1
12 NSS TO"RING L ........ ceerersassassrasenans O
- 13 C 17268 KIT - seaJ(Consmtsofltemslﬂ 113.11(112) veasnseanasece 1
\,.M'ODEL F27 HITCH ADAPTER
1 C 14872 BRACKET - lutchadapter L R ETEERTIP S 1
2 C 14568 - PIN-drawbar ', ,,.... crearsanvana ceerssaneenas -1
3 113~ 425 BOLT - 1/2" X3'NChEX,Zme13tEd ceccnaenanennsses &
j
i
| .
I .
| ; g : ]
. . . 1 n
.‘ ‘ | | 4 | ' . | . |
' : R ' ‘ A - Printed in U.S.A, . | : ' | May 1972




82 . o ' ‘ . - _ ) . CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS ' 83
- . : . . oo {5 - ‘ o CARBURETOR AIR F!LTER AND MANIFOLD
o . . . . _— SR . ‘ . Ref. No. - PartNo. Description ) ' : . Req'd
. " ’ T _ S - : . T Cc18627 AIR CLEANER ASSEMBLY-. .. ..... S e 1
) o : ] 129-900 . . - NUT-wing #10NF . ... ..... B el
- . 2 195512 SWASHER-#10. ... .............. e e 1
' - 3 C 18629 COVER -aircleaner . . ... ......covuuun... e 1
) ) = 4 A70090 - ELEMENT - air cleaner . . . . . PR S i 1
-5 'C 18628 BASE -aircleaner. . . .. ... e e, 1
- B A’28077 . “O"-RING-1-7/16"1D............... B et eeaaaaan 1
7 174-222 ’ SCREW - #10 x 2-1/ "NFrd. hd. machine . ... ....... G- a 1
8 C19170 CEAMP -air gleaner . . . ... ..t ne e e e 1
9 192- 17 " LOCKWASHER-#10 ... ............... DN e 1
- 10 129. 77 . NUT-#10NFigquare ........... ettt 1
. 1 KO237421 PRE-CLEANER - air cleaner (optnonal) ......... Ao e 1
- .12 C 19168 TUBE-breather ..............0.... LB P I
13 214251 . . . CLAMP-hose....... i e 1 -
s 14 C 20634 ‘WRENCH - carburetor adjusting . . ....... e e e 1
N T 1% . C 20660 - CARBURETOR - engine {repairs, page 856} . ... ... e e 1
- 16 C 20630 BRACKET -choke. . ... ... ... ... .. 0uuurinuen. .. e 1
17 C 20374, CLIP -throttlecable. . . ., _..... . ....... U |
18 C20636. = ELBOW- fuel pumg inlet (used with mech. fuelpump), ... ... ........ 1
. 19 C 20564 GASKET -carburetor mtg. ... . ... .. ... 1
. 20 13- 424 BOLT ‘tarburetor mtg.. . ...... e e e 2
21 g2- 4 LOCKWASHER - carburetor mtg. . . ... ... B b, 2
A 22 C 21600 TEE - carburetor inlet {used on some models prior to S/N 9663306) , . . ... ]
. ».@“ 23 ° C 20658 . ELBOW carburetor inlet {used with mech. fuelpump). .. ............ 1
) ‘1’?‘ 24 C 205636 ELBOW - carburetor injet (used with vacuum fuel pymp}. .. .. et e e -3
[\ ‘ I 25 ,C 20856 . LINE - fuel pump to earb. {used with vacuum fuel pumpl . ... ... ..., 1
. 25 C 20657 " LINE - fuel pump to carh. {used with mech. fuel pumpl ... 1
N - 26 C 20661 ELBOW - fuel pump outlet {used with mech. fuel pum,g) .............. 1
- . T 27 C 20631 MANIFOLD -intake.engine .. ....... .. . .: .. ........... o 1
28 C 20632 . GASKET - manifold; intake . . . ...ovovnvnnn s, e 1
29 13. 632 BOLT - manifold mtg. ........ e e e 2
- 30 '92. 6 LOCKWASHER - manifoldmtg. . ... .......... e, .. 2 .
+
- - ~
[ ' '
Printed in U.S.A, Co R . ' Mareh, 1974




- }:b.

Ref.No..  PartNo,

1 169- 97
‘2 NSS
3 C 20691
4 NSS
5 C 20693
6 C 20694
7 NSS
8 NSS
8 NSS
9 . NSS -
10 C 20708
1 T £ 20712
12 C 20700
13 C 20701
14" NSS -
15 . €20439
16 C 20704
- 17 169- 61
18 NSS
19° . - C70708
20 NSS _
7 G 20707
22 . C 20699
23 NSS
.24 NSS
25 C 20709
‘26 C 20550
27 o cz20m1
28 C 20713
29 NSS
30 ~ C20715
31 C 20716
.32 NSS
33- . C2078
- C 20689
¥

Printed in U.S.A.

-

CASE MopEL 544 AND 646 COMPACT WHEEL LOADERS

C 20688 CARBURETOR

Mm -
SCREW - bow! cover

..........................

SCREW - choke fly #4 x 3/16"” (order C 20689 Klt} ...... ;

FLY - choke

SHAFT ASSEMBLY -
PIN - float

choke ..o .vienr i iaeannnn.

GASKET - body to bowl (order C 20689 kit) .. ... A

GASKET - float, valve

seat (order C.20685 kit) . .. ... ..

GASKET - needle, main adjusting (order C 20689 kit).~.". . .

NEEDLE AND SEAT
PLUG - gasinlet ...
PIN - stop, choke . . .
FLOAT ASSEMBLY -

ASSEM. {order C 20889 kith ... ..

.......... LT

carburetor ... ... R

...........
..........

...........................................

COVER ASSEMBLY - carburetor (order‘e 20688 carburetor)

.............................................
..........
----------
..........

..........

----------

..........

LEVER -idler 5t0P. © 4t h i ittt et s et e arnsennnnsy e e

NEEDLE - idler adjust

{order C 20689 klt) ...... e

...........

SPRING -idleadjust. . . .. ..o, venui. .., e e

SPRING - throttlestop adj. . . e et s
SCREW - throttle stob BOx 12 e e, o3

NOZZLE - nut and jet
NOZZLE ASSEMBLY

..........................

BODY ASSEMBLY carburetor {order 20688 carburetor) . .

SCREW - throttle stop
NUT - main adjust nee

., BUSHING -throttleshaft . ............... ...
NUT - throttle stop . ...... I, M et e i e ey
mtg.clamp. . .. .......... e

dleretainer . . . ... ... v ih e s

PACKING - main adjust needle {order C 20689 kit) . . .
RETAINER - main adjust needle ...... e

NEEDLE ASSEMBLY

- PIN - main adjustneedle .. ........ P Ve e
NEEDLE - main adjust (6rder C 20689 kit}. ... ........ .

........................

..........................................

----------

..........

------------

R

oooooooooo

----------

KIT - repair, carburetor {includes items 2, 4, 7, 8, 9, 14, 18, 20

23 29 30 & 32)

.........................

March, 1974

v

-+

L

i

-
Cm

“a

‘o



—

T

CASE MODEI. 844 AND 646 COMPACT WHEEL LDAdERS ) 87

b

FUEL PUMP ASSEMBLY ' ~

" Ref. No. Part No. Description : ’ . o Reg'd
1 C 20653 PUMP - fuel, vacuum (used S/N 9663306 and after) . . . v o v v v v esnnns 1
2 € 20740 BASE - fuel pump ....... ittt icer e e ecaaaaa .1
3 T £ 20440 SPRING-diaphragm. . . ......... e A 1
4 C 20448 I - T T« -1
5 C 20434 GASKET - base, fuelpump .. ...... it . 1
5] C 20437 DIAPHRAGM -fuelpump. . . .. oo e e e v e e e a M 1 -
7 C20428 ~ VALVE PLATE ASSEMBLY ...... e e e et e e aan . 1
8 C 20738 - ., OASKET -cover, fuel pump. . s: . o vn it i iiiaaan e 1
9 C 20739 . COVER-fuelpump.............. J e 1
10 C 20433 SCREW -cover, fugl pump . ........ O -
11 C 20645 «  PLATE - mechanical fuel pump holecover., . ... .o.vivnton e vnn.. 1
12 " 192- 19 LOCKWASHER-1/8" ... ......oovernnnn.. P e T2
13 113- "1 BOLT-1/4x1/2"nec.hex ... .o vi i inisnnn ... eeeaeaean 2 .
14 C 20735 - GASKET-plate, fuelpumpholecover. ... ..ot vn i minsidennnnnn ]
15 C 20647 TUBE -vacutmbing ... c.vvinunnen..n. e aean SR
16 C 20648 FITTING -invertedmate ............... A e o1
17 _ c204m CAP-fuelpuUmp .. ...ttt in i e ranannsa e : 1
18 214-251 CLAMP-ROSE . ..o vttt e ii i as S £
19 C 20650 BRACKET - fuelpumpmtg, ........ et et e s 1
20 C 20651 SCREW - #10X5/8" . o vie e sieeen e e 2
- 120- 27 NUT-#10nf.hex . ... 2 -
S22 . 16202 " HOSE - vacuum, fUel BUMP . v\ oeoe e eeeeneen e oo, 1
23 C 15526 HOSE - fuel pump to carburetor . . .. ... el Ceraeieeaa e 1
FUEL PUMP — MECHANICAL
1 cC 206‘52, PUMP - fuel, mechanical (used prior to S/N 9663306). .. ....... P . 1
2 NSS " BODY - fuel pump {order C 20719 pump) .. .......... . 1
3 C 20721 SCREW - #8 x 7/8" machine . ... ..... e 4
4 NSS GASKET - vaive (order C 20720 kit) . o0 ve i e ii e e e e s 2
-5 NSS VALVE,AND CAGE (order C20720Kit) . o\ v vvsvuvnnans e 2
6 C20727  -%& . RETAINER -valve cage ........eoevonronoononnnnnnn, 1
7 . C20722 SCREW - #6 - 32 x 7/8" flat hd. Phillips, seif tapping . . . .y v 0 v o™ 2
8 NSS DIAPHRAGM ASSEMBLY (order C 20720 kit). . . ......... e 1
9. NSS SPRING - diaphragm [order C 20720 kit}........... e 1
10 NSS " SPRING ~arm {order C20720kit) = ... ... v vieenenrnnnnnn. 1
11 C 20729 PIN-rockerarm .......civunuvnnn e S S 1
12 . NSS BODY - fuel pump, lower {order C20719pump). .. ... ... .. ... 1
13 C 20547 - ‘RETAINER - primer lever .. .. ........ e e e 1
14 C 20733 SEAL-O-fNG 12V i'vevernnnnns. e iaeas DU e, 2
15 C 20734 SPRING -primerfever ............ e e m e 1
16 C 20732 LEVER-p}rimer....‘...-..........: .................. 1
17 NSS .- GASKET - diaphragm {order C 20720 kit). . ... ... e S |
18 C 20730 - ARM ASSEMBLY - rocker, includes link ... .. he i "1
19 | © C 20735 GASKET--fuelpumpmig. .......ccovnuvnn. Gt e 1
. ©20720 KIT - fuet pump {includes items 4,5, 8,9, 10,17 & 19) ..... resean Y 1
'
Printed in U.S.A. , March, 1874




ESaN

. CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS -89
PISTON, CRANKSHAFT, FLYWHEEL AND CAMSHAFT ’ -
-Ref. No. Part No. Description ; ’ . o Req’'d -
1 C 20233 RING - center pin, camshaft . . ....... e PO B
2 .€20224  CUP-governor ......... e, e - 1
3 211- 14 cBALL-fly,governor. . ............... e e e i v a e e 5
4 C 20308 GEAR - ring; flywheal. . . ..., e Ceeaaa e Y e e e 1
5 - C20317 . 'FLYWHEEL - engine (includes ring gear) . . . e e e 1
6 T € 20228 " GEAR SET - timing {includes cam and crankshaftgears) . ............ ; 1
. -7 C 20229 . WASHER - thrust, cam gear . ... . . e e e et a e R, 1
8 126 9 KEY -woodruff, cam and cranksahftgearmta. ................... 2
9. can327 - CAMSHAFT - engine {includes C, 20233 Pin}. .. .... [ R 1
10 C 20233 PIN - camshaft-center . .. .... et a e .l 1
11 € 20342 PISTON AND PiN ASSEMBLY -standard . ... ..........c.ccouu.. 2
11 +-C 20351+ PJSTON'ANDPINASSEMBL‘Y-.ODS"....'...-._.........’....,'.. 2.
11 € 20352 . PISTON AND PIN ASSEMBLY -.010" ...... e ee e, 2.
11. . C 20357 - PISTON AND PIN ASSEMBLY - 020" .. .... ... ... u.. SO .27
11 C 20358, PISTON AND PIN ASSEMBLY - 030" ... vt i i o Ve 2
11 - G 20373 PISTON AND PIN ASSEMBLY - 040" . ........ ettt 2
12 C 20379 “ PIN-pistep........ e e et e e i s e 2
13 € 20380 RETAINER - piston pin . et e e e i - 4 .
“14 . £ 20381 CONNECTJNG ROD ASSEMBLY...... f e el 2 .
15 C20481 - - BUSHING - piston pin . ..... I T T 2
16 C 20402 * BOLT - cONNEGting rod . . .. vveeoensnnnnny. S 4
17 C203§2 HINGSET-piston(standard)...................,..... ...... . 2
17 C 20383 "-RING SET - piston {.005" oversize}. . ....... ke e e 2.
17 €20384 - RING SET - piston {.010" oversize) . .. 7.0 ot oieee e vn v eenan. o2
17 C 20386 RING SET - piston {.020" oversize). ... ... e eea e Chee . | 2
17 C 20394 RING SET - piston (.030" oversize). . . cov o't v e nnnn s, e 2
17 .. C 20400 RING SET - piston (040" oversize). . . ... oo vieurnrnnennan. R 2
18 C 20403 BEARING - connecting rod (standard). . .......... e el T 4
18 C 20408 BEARING - connecting rod {.002” undersize} .. ... ..vuvnvnnrnnn. . 4 ~
18 C 20409 BEARING - connecting rod (.010"-undersize) . ... ...... e e 4
18- C 20410 BEARING - connecting rod (.020” undersizé), . .. 7. ........... o 4
18 C 20480 BEARING - connecting rod {.030" undersize} . . ... ...... e - 4
19 C 20482 WASHER - flywheelmtg., .......... e P e e aeeae e 1
. 20 126-13 . KEY - flywheeimtg. ... .. ....... e reetteaiaraaeas e A
21 C 20483 BOLT - flywhesl mtg., special. . .. ....... e a e ee s Ceeenaeas 1
22 C.20218 RETAINER - crankshaftgear. .. ... ...t iiiiiininnn.. e 1
23 €20219- = WASHER - retaining, crankshaftgear. . ............ SRR A i
24 C 20487 CRANKSHAFT -enging.. ... vvvvinterennnnnnn.. e SR i
25 -9 7 LOCKWASHER - 7/16" flywheel mtg. ......,..... % ¢..c.... v 1
¢
¢ . G
w *
. " . . " ,T___-e'q} . -
., Printed in US.A. , ! T g -
R X S +f "Match, 1974




T e,

- —

e T T T ey

o
\\““W'_'.

©

CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS )

Part No.

Ref. No.
1 C 20489
2. C 20252
3 T C20497
4 C 20262
5. C 20267
6 C 20511
7 C 20512
8 'C 20513
9 C 20271
10 C 20272
1 . 128-513
12 C 20519
13 C 20520
14 ' C 20528
15 C 20573
16 C-20534
17 . C 20533
18 C 21569°
19 C 20490
20 C 20491
21 .C 20492
22 C 20493
23 C 20536
© 24 C 20504
25 C 20540
26 C 20541
27 C 20248
28 C 20499
29 <C 20500
29 C 20501
30 C 20502
30 C 20503
31 C 20263
3 C 20264
n
Printed in US.A.

|

'ENGINE BLOCK AND ATTACHING PARTS

. CLAMP - breather cap .

;

Description , : O ' Req'd

BLOCK ASSEM, - cylinder, standard bore .. ..... Yae .
PLUG - camshaft expansion .
STUD - bearing plate, rear : :

.............................

WASHER - thrust, crankshaftbearing ... ........... . S
KIT - gasket, bearing plate . ... ... e a e ceaeaas e
PLATE - bearing (excludes bearing) . . : .
BEARING - camshaft, frontorrear. ... . ... ... v iieennnnn.
SEAL - bearing plate. . . . .. el ¥

..................

PIN - main bearing'stop .’ : R

© NUT - stud, bearing plate .. ..l v v o oeneese s
LOCKWASHER - rear bearing plate . .

"TUBE - oil, crankease . ;.. .vueunen.... . S
. INSERT - valve seat, j’ntake {oversize see page 93) . ...
INSERT - valve seat, exhaust {oversize see page 93}
GUIDE -valve,intake . . . ...t i it it i it iennncnnnnn.

. GUIDE - valve, exhaust

.................................

BLOCK ASSEM, - short (includes: cylinder and crankcase, all bearings,

crankshaft, camshaft, timing gear; govefnor_ gear case, rods, pistons,

- rings, valves, oil pump and breather wBek™ ... ..............
CAP-breathertube . . . ... ..., it i iienimansarena.
TUBE-breather ... ... ... ittt it i ieimnreneanns
BAFFLE - breathertube . i\ .. vvnvvnnnnan, e i
SEAL - o-ring, breather tube

...............................

-----------------------------------

- BCREEN - breather . .. ... .. e e e P e

..............................

BOLY -5/16 % 1-3/4" Nt heX [ o e e e e e e i
WASHER - 5/16".. | ) : :
GASKET -cylinder Head . .. ....w ..

..........................

HEAD - cylinder L.H. {used prior to eng. no. 292617) ........
. HEAD - cylinder L.H. {used eng. no. 292517 and after) ......
. HEAD - cylinder R.H. (used prior to eng. no. 292517) ... .. -

HEAD - cylinder R.H. {used eng. no. 292517 and after) .. .. ..

BEARING - crankshaft, rear {.002 undersize}.-. . ...... e e
- BEARING - crankshaft, rear {.010 unc{ersize}. e e ean s C e maa

. »
4
]“.
. . S
[ 8 -

_ -March; 1974

.
.
.
.
‘
.
.
.
.
.
.
+
.
.
.
.
.
.
.
’
.
.
.
.
.
.
.
— <,
B PR) b b o omd B OO O OO md ot b ok ok mb

MNNMS SO E =)~ N -

0

Eremen
a




